wamranas. FCC RADIO TEST REPORT Report No. : FG880204C

FCC RADIO TEST REPORT

FCCID . QISLYA-LX9

Equipment : Smartphone

Brand Name : HUAWEI

Model Name : LYA-L29, LYA-LO9

Applicant : Huawei Technologies Co., Ltd.

Administration Building, Headquarters of
Huawei Technologies Co., Ltd., Bantian,
Longgang District, Shenzhen, 518129,
P.R.C

Manufacturer : Huawei Technologies Co., Ltd.

Administration Building, Headquarters of
Huawei Technologies Co., Ltd., Bantian,
Longgang District, Shenzhen, 518129,
P.R.C

Standard . 47 CFR Part 2, 27

The product was received on Aug. 02, 2018 and testing was started from Aug. 14, 2018 and
completed on Spe. 08, 2018. We, SPORTON INTERNATIONAL INC., would like to declare that the
tested sample has been evaluated in accordance with the test procedures given in ANSI / TIA-603-E
and has been in compliance with the applicable technical standards.

The report must not be used by the client to claim product certification, approval, or endorsement by
TAF or any agency of government.

The test results in this report apply exclusively to the tested model / sample. Without written
approval of SPORTON INTERTIONAL INC. EMC & Wireless Communications Laboratory, the test
report shall not be reproduced except in full.

et NLAD)

TESTING
NVLAP LAB CODE 600156-0

Approved by: Eric Shih / Manager

Sporton International (Shenzhen) Inc.
1/F, 2/F, Bldg 5, Shiling Industrial Zone, Xinwei Village, Xili, Nanshan Shenzhen City
Guangdong Province 518055 China

TEL : +86-512-57900158 Page Number : 10of26
FAX : +86-512-57900958 Issued Date . Sep. 11, 2018
Report Template No.: BU5-FGLTE Version 2.1 Report Version 101



wamranas. FCC RADIO TEST REPORT Report No. : FG880204C

Table of Contents

HISTOrY Of thiS tEST FEPOIT .ottt e e e et e e e e e e s e abb e e ee e e e e annbebeeeaeeaanrnreeas 3
SUMMATY OF TESE RESUIL ..ttt ettt e s bbbt e e s abb et e s bbb e e e sabbeeesnaeee s 4
i e oY=l - L BT E s od T o} {0 o PP PRRR TP 5
1.1 Product Feature of EQUIDMENT UNAEE TEST ....couiiiiiiiiiie ittt 5
1.2 Product Specification of EQUIPMENT UNAEI TS .....ciiiiiiiiiiiiieae ettt e e 7
I O Y o o 11 ToT= 4o ] o ) =X SO 7
1.4 Maximum EIRP Power, Frequency Tolerance, and Emission Designator ............cccceeeeeeeiiiiiieeeenenn. 8
R T =1 1 o T o o 4o 10
G I Y o] o] [ or=1 o] [T ¥= T [0 F= o PP RPP TP 10
2 Test Configuration of EQUIPMENT UNAEr TSt .....uuiiiiii it s e s s e e e e e s snnre e e e e e e e ennes 11
P2 R =TS 1 o To L= O OO TR U P UPTRUPRTRTR 11
2.2 Connection Diagram Of TESt SYSIEM .......euiiiiiii i e e st e e e e e s s nnrnreees 12
2.3 Support Unit used in test configuration and SYSTEM.........cccuuiiiiiiiiiiiiii e 12
2.4  Measurement Results Explanation EXampPle ...........oovvveoiiiiiiiiie et 12
2.5 Frequency List of Low/Middle/High Channels..............oooiiiiiiiiiii e 13
I ©7o T o To [V o] €=To B = TS] 1= o 1 SRR PTPR 16
3.1 MEASUNNG INSIIUMENES .....eiiiiei ittt ettt e e e e bbbttt e e e e e e b et et e e e e e e s anbeeeeaaeeaannbebeeeaeeeannnbeeas 16
3.2 Conducted Output Power and EIRP ...........ooiiiiiiiicc ettt e et e e e e 17
3.3 PeaK-TO-AVEIrAgE RALIO ....ccciitiiiiitiiee ettt ettt e e st e e e aa e e e et e e e e an e e e s anbe e e e enns 18
G0 S @ oo 0 o1 T=To I 2 7= Va0 111/ o | 1 o 1 PSSR 19
IS 7o) o [o (U 11 (=To I = =T g o I =To [o - PP OO P PP TUPRP 20
3.6 Conducted SPUMOUS EMISSION .....uuiiiieiiiiiiiieie e e s ciiee e e e s s st e e e e s s st e e e e e e s s sateeeeeaeesantereeeeeesaannnrnees 21
3.7 FrequenCy Stability ...... ..o 22
O ST (o [ = 1 (=0 B = 2] A 1= 2 £ OO RPRPPRRN 23
4.1 MeasUNNG INSIIUMIEBNTS ... ..eiiiiiiiie ittt ettt e et e e e e sabe e e e s br e e e e abb e e e e aabeeeesbbeeeeaabeeeeanbneeenae 23
4.2 Radiated SPUNOUS EMISSION ....ccciiiiiiiiiiiee it e e s e e s s s e e e e s s st ae e e e e s ssntaaeeeaeesasnnnrnreeaesnannns 24
5 List of MeaSUING EQUIPMENT ...ttt e et e e e rnb e e s anbee e e ennns 25
6 Uncertainty Of EVAIUALION........cuviiiiie e e s e e e e e e st e e e e e s sensb e e e e e e e e sanasareaeaeeseaanes 26

Appendix A. Test Results of Conducted Test
Appendix B. Test Results of EIRP and Radiated Test

TEL : +86-512-57900158 Page Number 1 20f26
FAX : +86-512-57900958 Issued Date . Sep. 11, 2018
Report Template No.: BU5-FGLTE Version 2.1 Report Version 101



wamranas. FCC RADIO TEST REPORT Report No. : FG880204C

History of this test report

Report No. Version Description Issued Date
FG880204C 01 Initial issue of report Sep. 11, 2018
TEL : +86-512-57900158 Page Number : 30f26
FAX : +86-512-57900958 Issued Date . Sep. 11, 2018

Report Template No.: BU5-FGLTE Version 2.1 Report Version 101



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG880204C

Summary of Test Result

Report Ref Std. Test Items Result Remark
Clause Clause (PASS/FAIL)
§2.1046 Conducted Output Power Reporting only
3.2 . - . -
Equivalent Isotropic Radiated Power
§27.50 (M)(2) (Band 7) (Band 38) (Band 41) Pass
3.3 - Peak-to-Average Ratio Reporting only -
3.4 §2.1049 Occupied Bandwidth Reporting only -
35 §2.1051 Conducted Band Edge Measurement Pass )
' §27.53 (m)(4) (Band 7) (Band 38) (Band 41)
36 §2.1051 Conducted Spurious Emission Pass )
' §27.53 (m)(4) (Band 7) (Band 38) (Band 41)
§2.1055 Frequency Stability
3.7 §27.54 Temperature & Voltage Pass
42 §2.1053 Radiated Spurious Emission Pass _ggi%r(l;glgt
§27.53 (m)(4) (Band 7) (Band 38) (Band 41) 10131.200 MHz

Reviewed by: Wii Chang
Report Producer: Polly Tsai
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wamranas. FCC RADIO TEST REPORT Report No. : FG880204C
1 General Description
1.1 Product Feature of Equipment Under Test
Product Feature
Equipment Smartphone
Brand Name HUAWEI
Model Name LYA-L29, LYA-LO9
FCCID QISLYA-LX9
GSM/WCDMA/HSPA/LTE/NFC/GNSS/WPC
. L WLAN 11a/b/g/n HT20/HT40
EUT supports Radios application ) AN 11a¢ VHT20/VHT40/VHT8ONHT160
Bluetooth BR/EDR/LE
HW Version HL2LAYAM
SW Version 9.0.0.82(C432E82R1P7)
EUT Stage Production Unit
TEL : +86-512-57900158 Page Number : 50f 26
FAX : +86-512-57900958 Issued Date . Sep. 11, 2018
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Accessories Information

AC Adapter 1

Brand Name

Huawei Technologies Co., Ltd. | Model Name

HW-100400A00

Manufacturer

Huawei Technologies Co., Ltd.

Power Rating

I/P: 100 - 240 Vac~50/60Hz, 1.2 A;
O/P: 5V===2Aor 9V===2A or 10V===4A

AC Adapter 2

Brand Name

Huawei Technologies Co., Ltd. | Model Name

HW-100400U00

Manufacturer

Huawei Technologies Co., Ltd.

Power Rating

I/P: 100 - 240 Vac~50/60Hz, 1.2 A;
O/P: 5V===2Aor 9V===2A or 10V===4A

AC Adapter 3

Brand Name

Huawei Technologies Co., Ltd. | Model Name | HW-100400E00

Manufacturer

Huawei Technologies Co., Ltd.

Power Rating

I/P: 100 - 240 Vac~50/60Hz, 1.2 A,
O/P: 5V ===2A or 9V===2A or 10V===4A

AC Adapter 4

Brand Name

Huawei Technologies Co., Ltd. | Model Name

HW-100400B00

Manufacturer

Huawei Technologies Co., Ltd.

Power Rating

I/P: 100 - 240 Vac~50/60Hz, 1.2 A;
O/P: 5V ===2A or 9V===2A or 10V===4A

Brand Name Huawei Technologies Co., Ltd. | Model Name | HB486486ECW
Nominal Voltage: ===+3.82Vdc
Battery 1 . . -
Power Rating | Charging Voltage: ===+4.4V Type Li-ion Polymer
Rated Capacity: 4100mAh
Brand Name Huawei Technologies Co., Ltd. | Model Name | HB486486ECW
Nominal Voltage: ===+3.82Vdc
Battery 2 . . .
Power Rating | Charging Voltage: ===+4.4V Type Li-ion Polymer
Rated Capacity: 4100mAh
Brand Name Huawei Technologies Co., Ltd. | Model Name | HB486486ECW
Nominal Voltage: ===+3.82Vdc
Battery 3 . . -
Power Rating | Charging Voltage: ===+4.4V Type Li-ion Polymer
Rated Capacity: 4100mAh
Earphone 1 Brand Name Jiangxi Lianchuang Hongsheng Electronic Co., Ltd.
P Model Name | MEND1632B729003 [Number | 22040325
Earphone 2 Brand Name GoerTek Inc.
P Model Name | Windy-S [Number | 22040325
Earphone 3 Brand Name Boluo County Quancheng Electronic Co., Ltd.
P Model Name 1331-3301-6001-TC-088 ‘ Number ‘ 22040325
Brand Name Boluo County Quancheng Electronic Co., Ltd.
Earphone 4
Model Name | 630276 | Number | N/A
TEL : +86-512-57900158 Page Number 1 6 0of 26
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1.2 Product Specification of Equipment Under Test

Standards-related Product Specification

LTE Band 7: 2502.5 MHz ~ 2567.5 MHz
Tx Frequency LTE Band 38: 2572.5 MHz ~ 2617.5 MHz
LTE Band 41: 2498.5 MHz ~ 2687.5 MHz

LTE Band 7: 2622.5 MHz ~ 2687.5 MHz
Rx Frequency LTE Band 38: 2572.5 MHz ~ 2617.5 MHz
LTE Band 41: 2498.5 MHz ~ 2687.5 MHz

LTE Band 7: 5MHz / 10MHz / 15MHz / 20MHz
Bandwidth LTE Band 38: 5MHz / 10MHz / 15MHz / 20MHz
LTE Band 41: 5MHz / 10MHz / 15MHz / 20MHz

<Up Antenna>

LTE Band 7 : 24.09 dBm
LTE Band 38 : 23.99 dBm
LTE Band 41 : 23.09 dBm
<Down Antenna>

LTE Band 7 : 23.98 dBm
LTE Band 38 : 23.86 dBm
LTE Band 41 : 23.08 dBm

Maximum Output Power to Antenna

Antennta Type IFA Antenna

<Up Antenna>

LTE Band 7 : 0.19 dBi
LTE Band 38 : 0.21 dBi
LTE Band 41 : -0.28 dBi
<Down Antenna>

LTE Band 7 : -1.47 dBi
LTE Band 38 : -1.96 dBi
LTE Band 41 : -1.80 dBi

Antenna Gain

Type of Modulation QPSK / 16QAM / 64QAM

1.3 Modification of EUT

No modifications are made to the EUT during all test items.
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1.4 Maximum EIRP Power, Frequency Tolerance, and Emission

Designator
<For Up Antenna>
LTE Band 7 CA QPSK 16QAM 64QAM
Emission | Frequency . Emission | Frequency . Emission | Frequency .
. Maximum . Maximum . Maximum
BW (MHz) Designator | Tolerance Designator | Tolerance Designator | Tolerance
EIRP(W) EIRP(W) EIRP(W)
(99%0BW) (ppm) (99%0BW) (ppm) (99%0BW) (ppm)
10MHz+20MHz 28M2G7D - 0.2193 28M2W7D - 0.1803 28M2W7D - 0.1127
15MHz+15MHz 28M8G7D - 0.2234 28M7W7D - 0.1837 28M8W7D - 0.1138
15MHz+20MHz 33M0G7D - 0.2213 32M9W7D - 0.1828 32M9W7D - 0.1132
15MHz+10MHz 23M6G7D - 0.2270 23M6W7D - 0.1884 23M6W7D - 0.1164
20MHz+10MHz 28M2G7D - 0.2223 28M2W7D - 0.1841 28M2W7D - 0.1135
20MHz+15MHz 33M0G7D - 0.2208 33MOW7D - 0.1811 33MOW7D - 0.1132
20MHz+20MHz 37M8G7D 0.03 0.2679 37M8W7D - 0.2218 37M7W7D - 0.1849
LTE Band 38 CA QPSK 16QAM 64QAM
Emission | Frequency . Emission | Frequency . Emission | Frequency .
. Maximum . Maximum . Maximum
BW (MHz) Designator | Tolerance Designator | Tolerance Designator | Tolerance
EIRP(W) EIRP(W) EIRP(W)
(99%0BW) (ppm) (99%0BW) (ppm) (99%0BW) (ppm)
15MHz+15MHz 28M8G7D - 0.1991 28M7W7D - 0.1611 28M7W7D - 0.0931
20MHz+20MHz 37M9G7D 0.02 0.2630 37M9W7D - 0.2089 37M9WT7D - 0.2056
LTE Band 41 CA QPSK 16QAM 64QAM
Emission | Frequency . Emission | Frequency . Emission | Frequency .
. Maximum . Maximum . Maximum
BW (MHz) Designator | Tolerance Designator | Tolerance Designator | Tolerance
EIRP(W) EIRP(W) EIRP(W)
(99%0BW) (ppm) (99%0BW) (ppm) (99%0BW) (ppm)
5MHz+20MHz 23M5G7D - 0.1770 23M4W7D - 0.1413 23M4W7D - 0.0889
10MHz+20MHz 28M2G7D - 0.1770 28M1W7D - 0.1393 28M1W7D - 0.0885
10MHz+15MHz 23M6G7D - 0.1738 23M6W7D - 0.1393 23M5W7D - 0.0873
15MHz+15MHz 28M7G7D - 0.1799 28M8W7D - 0.1426 28M6W7D - 0.0906
15MHz+20MHz 33M0G7D - 0.1726 32M9W7D - 0.1377 33MOW7D - 0.0865
15MHz+10MHz 23M6G7D - 0.1816 23M6W7D - 0.1416 23M6W7D - 0.0899
20MHz+20MHz 37M9G7D 0.01 0.1910 38MOW7D - 0.1517 37MOW7D - 0.1462
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<For Down Antenna>

LTE Band 7 CA QPSK 16QAM 64QAM
Emission | Frequency . Emission | Frequency . Emission | Frequency .
. Maximum . Maximum . Maximum
BW (MHz) Designator | Tolerance Designator | Tolerance Designator | Tolerance
EIRP(W) EIRP(W) EIRP(W)
(99%0BW) (ppm) (99%0BW) (ppm) (99%0BW) (ppm)
10MHz+20MHz 28M2G7D - 0.1521 28M2W7D - 0.1236 28M2W7D - 0.0802
15MHz+15MHz 28M8G7D - 0.1524 28M7W7D - 0.1265 28M8W7D - 0.0796
15MHz+20MHz 33M0G7D - 0.1514 32M9W7D - 0.1247 32M9W7D - 0.0787
15MHz+10MHz 23M6G7D - 0.1556 23M6W7D - 0.1297 23M6W7D - 0.0800
20MHz+10MHz 28M2G7D - 0.1524 28M2W7D - 0.1245 28M2W7D - 0.0802
20MHz+15MHz 33M0G7D - 0.1578 33MOW7D - 0.1288 33MOW7D - 0.0793
20MHz+20MHz 37M8G7D 0.03 0.1782 37M8W7D - 0.1449 37M7W7D - 0.1127
LTE Band 38 CA QPSK 16QAM 64QAM
Emission | Frequency . Emission | Frequency . Emission | Frequency .
. Maximum . Maximum . Maximum
BW (MHz) Designator | Tolerance Designator | Tolerance Designator | Tolerance
EIRP(W) EIRP(W) EIRP(W)
(99%0BW) (ppm) (99%0BW) (ppm) (99%0BW) (ppm)
15MHz+15MHz 28M8G7D - 0.1472 28M7W7D - 0.1143 28M7W7D - 0.0711
20MHz+20MHz 37M9G7D 0.02 0.1549 37MOW7D - 0.1197 37M9WT7D - 0.1253
LTE Band 41 CA QPSK 16QAM 64QAM
Emission | Frequency . Emission | Frequency . Emission | Frequency .
. Maximum . Maximum ) Maximum
BW (MHz) Designator | Tolerance Designator | Tolerance Designator | Tolerance
EIRP(W) EIRP(W) EIRP(W)
(99%0BW) (ppm) (99%0BW) (ppm) (99%0BW) (ppm)
5MHz+20MHz 23M5G7D - 0.1297 23M4W7D - 0.1005 23M4W7D - 0.0625
10MHz+20MHz 28M2G7D - 0.1288 28M1W7D - 0.1028 28M1W7D - 0.0634
10MHz+15MHz 23M6G7D - 0.1309 23M6W7D - 0.1014 23M5W7D - 0.0631
15MHz+15MHz 28M7G7D - 0.1285 28M8W7D - 0.0998 28M6W7D - 0.0625
15MHz+20MHz 33M0G7D - 0.1279 32M9W7D - 0.1019 33MOW7D - 0.0640
15MHz+10MHz 23M6G7D - 0.1297 23M6W7D - 0.0998 23M6W7D - 0.0622
20MHz+20MHz 37M9G7D 0.01 0.1343 38MOW7D - 0.1167 37MOW7D - 0.0883
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1.5 Testing Location

Sporton International (Kunshan) Inc. is accredited to ISO 17025 by National Voluntary Laboratory
Accreditation Program (NVLAP code: 600155-0) and the FCC designation No. is CN5013.

Test Site Sporton International (Kunshan) Inc.

No. 1098, Pengxi North Road, Kunshan Economic Development Zone,
Jiangsu Province 215335, China

TEL : 86-512-57900158

FAX : 86-512-57900958

Sporton Site No. | FCC designation No. | FCC Test Firm Registration No.

Test Site Location

Test Site No.
THO1-KS CN5013 630927

Note: The test site complies with ANSI C63.4 2014 requirement.

Sporton International (Shenzhen) Inc. is accredited to ISO 17025 by National Voluntary Laboratory
Accreditation Program (NVLAP code: 600156-0) and the FCC designation No are CN5018 and
CN50109.

Test Site Sporton International (Shenzhen) Inc.

No. 3 Bldg the third floor of south, Shahe River west, Fengzeyuan Warehouse,
Test Site Location | Nanshan District Shenzhen City Guangdong Province 518055 China

TEL: +86-755-3320-2398
Sporton Site No. FCC Test Firm Registration No.

Test Site No.

03CHO01-Sz 577730

Note: The test site complies with ANSI C63.4 2014 requirement.

1.6 Applicable Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the

following standards:

+ ANSI C63.26-2015

+ ANSI / TIA-603-E

+ 47 CFR Part 2, 22(H), 27

+ FCC KDB 971168 D01 Power Meas. License Digital Systems v03r01
+ FCC KDB 412172 D01 Determining ERP and EIRP v01rO1

Remark: All test items were verified and recorded according to the standards and without any deviation
during the test.
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2 Test Configuration of Equipment Under Test

2.1 Test Mode

Antenna port conducted and radiated test items listed below are performed according to KDB 971168

D01 Power Meas. License Digital Systems v03r01 with maximum output power.

For radiated measurement, pre-scanned in three orthogonal panels, X, Y, Z. The worst cases (X plane)

were recorded in this report.

Test
Bandwidth (MHz) Modulation RB #
Test Items Band Channel
20+20|20+15|15+20(20+10|10+20| 20+5 | 5+20 |15+15|15+10(10+15| QPSK [16QAM |64QAM Half[Full[ L [ M| H
7_CA Y \Y \ Y \Y - - \Y \ - v Y \Y VI iv|v|v]|yv
Max. Output
38_CA v - - - - - - v - - \% v \Y V| V| Vv]|Vv]|vV
Power -
41 CA Y - Y - \Y - Y Y \ Y v Y \Y ViIiv|v|v]|v
7_CA \Y \Y \Y \Y \Y = = \Y \Y = \ \Y Y V| iv| v ]|V
2608 38_CA Covered by Band 41
Bandwidth |~ Y
41 CA Y - \Y - \Y - \Y \Y \Y % \Y \Y \Y V|V | Vv ]|V
7_CA Y \Y \ Y \Y - - \Y \ - v Y \Y VI v | Vv ]|V
99%
. 38_CA v - - - - - - v - - \% v \Y V|V | Vv ]|V
Bandwidth —
41_CA \Y - \Y - \Y - \Y \Y \Y \Y Y \ Y VI iv|v]|vV
7_CA Y \Y \ Y \Y - - \Y \ - v Y \Y vV |V \Y
Conducted
38 _CA Covered by Band 41
Band Edge
41 CA Y - \Y - \Y - \Y \Y \Y \Y \Y \Y \Y vV |V \Y
7_CA \ \Y \ \ \Y - - \Y \Y - v \ \Y V|V |V
Conducted
Spurious 38_CA Covered by Band 41
Emission
41 CA Y - v - \Y - \Y \Y Y Y v Y \Y V|V |V
7_CA \ \Y \Y \Y \Y = = \Y \Y = \ \Y Y V|V |V
E.l.R.P. 38 _CA \ - - - - - - Y - - \ Y \Y V|V |V
41 CA \Y - \Y - \Y - Y \Y \Y \Y \Y \Y \Y V| |v|v
. 7_CA Worst Case vV I|v|v
Radiated
Spurious 38 _CA Worst Case v I|v|v
Emission
41 CA Worst Case v I|v|v
1. The mark “v “ means that this configuration is chosen for testing
2. The mark “-“ means that this bandwidth is not supported.
Remark 3. The device is investigated from 30MHz to 10 times of fundamental signal for radiated spurious emission test under

different RB size/offset and modulations in exploratory test. Subsequently, only the worst case emissions are
reported.
4. Allthe radiated test cases were performed with Earphone 1 and USB Cable 1.
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2.2 Connection Diagram of Test System

System BT
Simulatar AP router Motebook GPS Station Earphone
Power EUT
Source MNotebook
Earphone ‘ WLAN AP Monitor ‘

This example is connection diagram of EUT test configurations.
For detail, please refer to test mode configuration and setup photographs for each test item.

2.3 Support Unit used in test configuration and system

Item [Equipment Trade Name [Model No. FCC ID Data Cable [Power Cord
1. [System Simulator|Anritsu MT8820C N/A N/A Unshielded, 1.8 m

2.4 Measurement Results Explanation Example

For all conducted test items:
The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between EUT conducted output port and spectrum analyzer. With the offset compensation, the

spectrum analyzer reading level is exactly the EUT RF output level.

The spectrum analyzer offset is derived from RF cable loss and attenuator factor.
Offset = RF cable loss + attenuator factor.

Following shows an offset computation example with cable loss 4.2 dB and 10dB attenuator.

Example :
Offset(dB) = RF cable loss(dB) + attenuator factor(dB).
=4.2+10=14.2 (dB)

TEL : +86-512-57900158 Page Number 1 12 of 26
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2.5 Frequency List of Low/Middle/High Channels

LTE Band 7 Channel and Frequency List_CA

BW [MHZz] Channel/Frequency(MHz) Lowest Middle Highest
Channel 20850 21001 21152
PCC
Frequency 2510.0 2525.1 2540.2
20 + 20
Channel 21048 21199 21350
SCC
Frequency 2529.8 2544.9 2560.0
Channel 20850 21026 21201
PCC
Frequency 2510.0 2527.6 2545.1
20 + 15
Channel 21021 21197 21372
SCC
Frequency 2527.1 2544.7 2562.2
Channel 20828 21003 21179
PCC
Frequency 2507.8 2525.3 2542.9
15+ 20
Channel 20999 21174 21350
SCC
Frequency 2524.9 2542.4 2560.0
Channel 20850 21051 21251
PCC
Frequency 2510.0 2530.1 2550.1
20 + 10
Channel 20994 21195 21395
SCC
Frequency 2524.4 25445 2564.5
Channel 20805 21006 21206
PCC
Frequency 2505.5 2525.6 2545.6
10 + 20
Channel 20949 21150 21350
SCC
Frequency 2519.9 2540.0 2560.0
Channel 20825 21025 21225
PCC
Frequency 2507.5 2527.5 2547.5
15+ 15
Channel 20975 21175 21375
SCC
Frequency 2522.5 2542.5 2562.5
Channel 20825 21051 21277
PCC
Frequency 2507.5 2530.1 2552.7
15 + 10
Channel 20945 21171 21397
SCC
Frequency 2519.5 2542.1 2564.7
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LTE Band 38 Channel and Frequency List

BW [MHZz] Channel/Frequency(MHz) Lowest Middle Highest
Channel 37850 37901 37952
PCC
Frequency 2580.0 2585.1 2590.2
20 + 20
Channel 38048 38099 38150
SCC
Frequency 2599.8 2604.9 2610.0
Channel 37825 37925 38025
PCC
Frequency 2577.5 2587.5 2597.5
15+ 15
Channel 37975 38075 38175
SCC
Frequency 2592.5 2602.5 2612.5

LTE Band 41 Channel and Frequency List

BW [MHZz] Channel/Frequency(MHz) Lowest Middle Highest
Channel 40240 40541 40942
PCC
Frequency 2555.0 2585.1 2625.2
20 + 20
Channel 40438 40739 41140
SCC
Frequency 2574.8 2604.9 2645.0
Channel 40218 40542 40969
PCC
Frequency 2552.8 2585.2 2627.9
15+ 20
Channel 40389 40713 41140
SCC
Frequency 2569.9 2602.3 2645.0
oo Channel 40195 40543 40996
Frequency 2550.5 2585.3 2630.6
10 + 20
Channel 40339 40687 41140
SCC
Frequency 2564.9 2599.7 2645.0
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LTE Band 41 Channel and Frequency List

BW [MHZz] Channel/Frequency(MHz) Lowest Middle Highest
Channel 40173 40544 41023
PCC
Frequency 2548.3 2585.4 2633.3
5+ 20
Channel 40290 40661 41140
SCC
Frequency 2560.0 2597.1 2645.0
Channel 40215 40565 41015
PCC
Frequency 2552.5 2587.5 2632.5
15 + 15
Channel 40365 40715 41165
SCC
Frequency 2567.5 2602.5 2647.5
Channel 40193 40579 41045
PCC
Frequency 2550.3 2588.9 2635.5
10 + 15
Channel 40313 40699 41165
SCC
Frequency 2562.3 2600.9 2647.5
Channel 40215 40620 41070
PCC
Frequency 2552.5 2593.0 2638.0
15+ 10
Channel 40335 40740 41190
SCC
Frequency 2564.5 2605.0 2650.0
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3 Conducted Test Items
3.1 Measuring Instruments

See list of measuring instruments of this test report.

3.1.1Test Setup
3.1.2Conducted Output Power

I

|

System Simulator EUT

3.1.3Peak-to-Average Ratio, Occupied Bandwidth ,Conducted Band-Edge and
Conducted Spurious Emission

L]

Power Divider
System Simulator - ")

EUT

(ol

Spectrum Analyzer

3.1.4Frequency Stability

System Simulator

Thermal Chamber

3.1.5Test Result of Conducted Test

Please refer to Appendix A.
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3.2 Conducted Output Power and EIRP

3.2.1Description of the Conducted Output Power Measurement and EIRP
Measurement

A system simulator was used to establish communication with the EUT. Its parameters were set to force
the EUT transmitting at maximum output power. The measured power in the radio frequency on the
transmitter output terminals shall be reported.

The EIRP of mobile transmitters must not exceed 2 Watts for LTE Band 7, Band 38, and Band 41.
According to KDB 412172 D01 Power Approach,

EIRP = Pt + Gt — L¢, ERP = EIRP -2.15, where

P+ = transmitter output power in dBm

Gt = gain of the transmitting antenna in dBi

Lc = signal attenuation in the connecting cable between the transmitter and antenna in dB

3.2.2Test Procedures

1. The transmitter output port was connected to the system simulator.

2. Set EUT at maximum power through the system simulator.

3. Select lowest, middle, and highest channels for each band and different modulation.
4

Measure and record the power level from the system simulator.
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3.3 Peak-to-Average Ratio

3.3.1Description of the PAR Measurement

Power Complementary Cumulative Distribution Function (CCDF) curves provide a means for
characterizing the power peaks of a digitally modulated signal on a statistical basis. A CCDF curve
depicts the probability of the peak signal amplitude exceeding the average power level. Most
contemporary measurement instrumentation include the capability to produce CCDF curves for an
input signal provided that the instrument's resolution bandwidth can be set wide enough to
accommodate the entire input signal bandwidth. In measuring transmissions in this band using an

average power technique, the peak-to-average ratio (PAR) of the transmission may not exceed 13 dB.

3.3.2Test Procedures

The testing follows FCC KDB 971168 D01 v03r01 Section 5.7.1
1. The EUT was connected to spectrum and system simulator via a power divider.
2. Set the CCDF (Complementary Cumulative Distribution Function) option in spectrum analyzer.
3. The highest RF powers were measured and recorded the maximum PAPR level associated with
a probability of 0.1 %.

4. Record the deviation as Peak to Average Ratio.

TEL : +86-512-57900158 Page Number : 18 of 26
FAX : +86-512-57900958 Issued Date . Sep. 11, 2018
Report Template No.: BU5-FGLTE Version 2.1 Report Version 101



SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG880204C

3.4 Occupied Bandwidth

3.4.1Description of Occupied Bandwidth Measurement

The occupied bandwidth is the width of a frequency band such that, below the lower and above the

upper frequency limits, the mean powers emitted are each equal to a specified percentage 0.5% of the

total mean transmitted power.

The 26 dB emission bandwidth is defined as the frequency range between two points, one above and

one below the carrier frequency, at which the spectral density of the emission is attenuated 26 dB

below the maximum in-band spectral density of the modulated signal. Spectral density (power per unit

bandwidth) is to be measured with a detector of resolution bandwidth equal to approximately 1.0% of

the emission bandwidth.

3.4.2 Test Procedures

The testing follows FCC KDB 971168 D01 v03r01 Section 4.2

1. The EUT was connected to spectrum analyzer and system simulator via a power divider.

2.  The spectrum analyzer center frequency is set to the nominal EUT channel center frequency.
The span range for the spectrum analyzer shall be between two and five times the anticipated
OBW.

3.  The nominal resolution bandwidth (RBW) shall be in the range of 1 to 5 % of the anticipated
OBW, and the VBW shall be at least 3 times the RBW.

4.  Set the detection mode to peak, and the trace mode to max hold.

5. Determine the reference value: Set the EUT to transmit a modulated signal. Allow the trace to
stabilize. Set the spectrum analyzer marker to the highest level of the displayed trace.

(this is the reference value)

6. Determine the “-26 dB down amplitude” as equal to (Reference Value — X).

7. Place two markers, one at the lowest and the other at the highest frequency of the envelope of
the spectral display such that each marker is at or slightly below the “-X dB down amplitude”
determined in step 6. If a marker is below this “-X dB down amplitude” value it shall be placed
as close as possible to this value. The OBW is the positive frequency difference between the
two markers.

8. Use the 99 % power bandwidth function of the spectrum analyzer and report the measured
bandwidth.

TEL : +86-512-57900158 Page Number : 19 of 26
FAX : +86-512-57900958 Issued Date : Sep. 11, 2018

Report Template No.: BU5-FGLTE Version 2.1 Report Version 101



wamranas. FCC RADIO TEST REPORT Report No. : FG880204C

3.5 Conducted Band Edge

3.5.1Description of Conducted Band Edge Measurement

27.53(m)(4)

For mobile digital stations, the attenuation factor shall be not less than 40 + 10 log (P) dB on all
frequencies between the channel edge and 5 megahertz from the channel edge, 43 + 10 log (P) dB on
all frequencies between 5 megahertz and X megahertz from the channel edge, and 55 + 10 log (P) dB
on all frequencies more than X megahertz from the channel edge, where X is the greater of 6
megahertz or the actual emission bandwidth as defined in paragraph (m)(6) of this section. In addition,
the attenuation factor shall not be less that 43 + 10 log (P) dB on all frequencies between 2490.5 MHz
and 2496 MHz and 55 + 10 log (P) dB at or below 2490.5 MHz. Mobile Satellite Service licensees
operating on frequencies below 2495 MHz may also submit a documented interference complaint
against BRS licensees operating on channel BRS Channel 1 on the same terms and conditions as

adjacent channel BRS or EBS licensees.

3.5.2 Test Procedures

The testing follows FCC KDB 971168 D01 v03r01 Section 6.0.

1. The EUT was connected to spectrum analyzer and system simulator via a power divider.
The band edges of low and high channels for the highest RF powers were measured.
Set RBW >= 1% EBW in the 1MHz band immediately outside and adjacent to the band edge.
Beyond the 1 MHz band from the band edge, RBW=1MHz was used.

Set spectrum analyzer with RMS detector.

o o M w DN

The RF fundamental frequency should be excluded against the limit line in the operating

frequency band.

N

Checked that all the results comply with the emission limit line.

8. The other 40 dB, and 55 dB have additionally applied same calculation above.
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3.6 Conducted Spurious Emission

3.6.1Description of Conducted Spurious Emission Measurement

The power of any emission outside of the authorized operating frequency ranges must be lower than
the transmitter power (P) by a factor of at least 55 + 10 log (P) dB.
It is measured by means of a calibrated spectrum analyzer and scanned from 30 MHz up to a

frequency including its 10™ harmonic.

3.6.2 Test Procedures

The testing follows FCC KDB 971168 D01 v03r01 Section 6.0.

1. The EUT was connected to spectrum analyzer and system simulator via a power divider.

2. The RF output of EUT was connected to the spectrum analyzer by RF cable and attenuator.
The path loss was compensated to the results for each measurement.
The middle channel for the highest RF power within the transmitting frequency was measured.
The conducted spurious emission for the whole frequency range was taken.
Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz.
Set spectrum analyzer with RMS detector.

Taking the record of maximum spurious emission.

© N o g k~ w

The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.

9.  The limit line is derived from 55 + 10log(P)dB below the transmitter power P(Watts)
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3.7 Frequency Stability

3.7.1Description of Frequency Stability Measurement

27.54
The frequency stability shall be sufficient to ensure that the fundamental emission stays within the authorized
frequency block.

3.7.2Test Procedures for Temperature Variation

The testing follows FCC KDB 971168 D01 v03r01 Section 9.0.

1. The EUT was set up in the thermal chamber and connected with the system simulator.

2. With power OFF, the temperature was decreased to -30°C and the EUT was stabilized before
testing. Power was applied and the maximum change in frequency was recorded within one
minute.

3. With power OFF, the temperature was raised in 10°C step up to 50°C. The EUT was stabilized
at each step for at least half an hour. Power was applied and the maximum frequency change
was recorded within one minute.

3.7.3Test Procedures for Voltage Variation

The testing follows FCC KDB 971168 D01 v03r01 Section 9.0.

1. The EUT was placed in a temperature chamber at 20+5° C and connected with the system
simulator.

2. The power supply voltage to the EUT was varied from 85% to 115% of the nominal value
measured at the input to the EUT.

3. The variation in frequency was measured for the worst case.

TEL : +86-512-57900158 Page Number 1 22 of 26
FAX : +86-512-57900958 Issued Date . Sep. 11, 2018
Report Template No.: BU5-FGLTE Version 2.1 Report Version 101



e% FCC RADIO TEST REPORT Report No. : FG880204C

SPORTON LAB.

4 Radiated Test Items
4.1 Measuring Instruments

See list of measuring instruments of this test report.

4.1.1 Test Setup
For radiated test from 30MHz to 1GHz

RX Antenna

Metal Full Soldered Ground Plane

o
e le
Spectrum Analyzer / Recei
System Simulator P hyz ceiver
For radiated test above 1GHz
RX Antenna

L]0

Spectrum Analyzer / Receiver

System Simulator

4.1.2 Test Result of Radiated Test

Please refer to Appendix B.
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4.2 Radiated Spurious Emission

4.2.1 Description of Radiated Spurious Emission

The radiated spurious emission was measured by substitution method according to ANSI / TIA-603-E.

The power of any emission outside of the authorized operating frequency ranges must be attenuated

below the transmitter power (P) by a factor of at least 55 + 10 log (P) dB.

The spectrum is scanned from 30 MHz up to a frequency including its 10th harmonic.

4.2.2 Test Procedures

The testing follows FCC KDB 971168 D01 v03r01 Section 5.8 and ANSI / TIA-603-E Section 2.2.12.

1. The EUT was placed on a turntable with 0.8 meter for frequency below 1GHz and 1.5 meter for
frequency above 1GHz respectively above ground.

2. The EUT was set 3 meters from the receiving antenna, which was mounted on the antenna
tower.

3. The table was rotated 360 degrees to determine the position of the highest spurious emission.

4.  The height of the receiving antenna is varied between one meter and four meters to search the
maximum spurious emission for both horizontal and vertical polarizations.

5. Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz, taking the
record of maximum spurious emission.

6. A horn antenna was substituted in place of the EUT and was driven by a signal generator.

7.  Tune the output power of signal generator to the same emission level with EUT maximum
spurious emission.

8.  Taking the record of output power at antenna port.

9. Repeat step 7 to step 8 for another polarization.

10. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.

11. The limit line is derived from 55 + 10log(P)dB below the transmitter power P(Watts)
EIRP (dBm) = S.G. Power — Tx Cable Loss + Tx Antenna Gain
ERP (dBm) = EIRP - 2.15
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5 List of Measuring Equipment

. . Calibration
Instrument Manufacturer [ Model No. |Serial No. |Characteristics Date Test Date Due Date Remark
Spectrum . ~ Conducted
pectit R&S FSP40 | 100319 | O9kHz-40GHz | Oct12, 2017 /920, 201871 ¢ 11 2018 !
Analyzer Sep. 08, 2018 (THO1-KS)
Spectrum Aug. 20, 2018~ Conducted
P R&S FSV30 101338 10Hz~30GHz | Apr. 19, 2018 g Apr. 18, 2019
Analyzer Sep. 08, 2018 (THO1-KS)
Spectrum Aug. 20, 2018~ Conducted
P R&S FSVA0 | 101040 | 10Hz-40GHz |Aug. 07, 2018 |A29: 20: 2018~1 o 06, 2019
Analyzer Sep. 08, 2018 (THO1-KS)
Thermal Chamber| Ten Bilion | TTC-B3s |'1EN960% | o t1s0ec | Octi2, 2017 [AY9:20:2018~) oy 4y pgpg | CONducted
02 Sep. 08, 2018 (THO1-KS)
EMI Test . MY522601 Aug. 14, 2018~ Radiation
. Agilent N9038A 20Hz~26.5GHz | Apr. 19, 2018 Apr. 18, 2019
Receiver&SA 85 Aug. 30, 2018 (03CH01-S2)
) Aug. 14, 2018~ Radiation
Bilog Antenna TeseQ CBL6112D 35408 30MHz-2GHz | Apr. 19, 2018 Apr. 18, 2019
Aug. 30, 2018 (03CH01-52)
Double Ridge . Aug. 14, 2018~ Radiation
ETS Lindgren 3117 119436 1GHz~18GHz | Jul. 28, 2018 Jul. 27, 2019
Horn Antenna Aug. 30, 2018 (03CHO01-S7)
Aug. 14, 2018~ Radiation
SHF-EHF Horn com-power AH-840 101071 18Ghz-40GHz | Mar. 30, 2018 Mar. 29, 2019
Aug. 30, 2018 (03CHO1-S2)
. Aug. 14, 2018~ Radiation
LF Amplifier Burgeon BPA-530 102209 | 0.01~3000Mhz | Apr. 19, 2018 Apr. 18, 2019
Aug. 30, 2018 (03CHO01-S7)
AMF-7D-0010 .
. Aug. 14, 2018~ Radiation
HF Amplifier MITEQ 1800-30-10P-| 1707137 | 1GHz~18GHz | Oct.19, 2017 Oct. 18, 2018
R Aug. 30, 2018 (03CHO01-S2)
. MY532701]0.5GHz~26.5Gh Aug. 14, 2018~ Radiation
HF Amplifier KEYSIGHT 83017A Oct.19, 2017 Oct. 18, 2018
04 z Aug. 30, 2018 (03CHO01-Sz
. TTA1840-35- Aug. 14, 2018~ Radiation
HF Amplifier MITEQ 1871923 | 18GHz~40GHz | Jul. 30, 2018 Jul. 30, 2019
HG Aug. 30, 2018 (03CH01-52)
616010001 Aug. 14, 2018~ iati
AC Power Source|  Chroma 61601 N/A NCR g NCR Radiation
985 Aug. 30, 2018 (03CHO1-S2)
Aug. 14, 2018~ Radiation
Turn Table EM EM1000 N/A 0~360 degree NCR NCR
9 Aug. 30, 2018 (03CH01-52)
Aug. 14, 2018~ Radiation
Antenna Mast EM EM1000 N/A 1m~4m NCR NCR
Aug. 30, 2018 (03CHO1-S2)
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SPORTON LAB.

6 Uncertainty of Evaluation

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)

Measuring Uncertainty for a Level of o5
Confidence of 95% (U = 2Uc(y)) '

Uncertainty of Radiated Emission Measurement (1 GHz ~ 18 GHz)

Measuring Uncertainty for a Level of 35
Confidence of 95% (U = 2Uc(y)) '

Uncertainty of Radiated Emission Measurement (18 GHz ~ 40 GHz)

Measuring Uncertainty for a Level of 40
Confidence of 95% (U = 2Uc(y)) '

TEL : +86-512-57900158 Page Number : 26 of 26
FAX : +86-512-57900958 Issued Date . Sep. 11, 2018
Report Template No.: BU5-FGLTE Version 2.1 Report Version 101




SPORTON LAB.

e % FCC RADIO TEST REPORT

Report No. : FG880204C

Appendix A. Test Results of Conducted Test

| Conducted Output Power(Average power) |

<Up Antenna>

LTE Band 7_CA Maximum Average Power [dBm]
BW [MHz] PCC SCC Mod . .

RB Size | RB Offset | RB Size | RB Offset Lowest Middle Highest
20+20 0 0 1 99 23.81 23.85 23.88
20+20 1 0 0 0 24.09 23.98 24.05
20+20 100 0 0 0 22.63 22.54 22.61
20+20 100 0 100 0 R 21.42 21,35 21.59
20+20 1 0 1 99 15.37 15.24 15.49
20+20 1 0 1 0 19.31 19.27 19.22
20+20 1 99 1 0 23.20 23.23 23.21
20+20 100 0 1 99 20.05 20.10 20.13
20+20 0 0 1 99 23.17 23.03 23.23
20+20 1 0 0 0 23.27 23.27 23.05
20+20 100 0 0 0 21.47 21.33 21.50
20+20 100 0 100 0 T 20.50 20.51 20.33
20+20 1 0 1 99 15.65 15.42 15.50
20+20 1 0 1 0 19.38 19.23 19.54
20+20 1 99 1 0 22.36 2211 22.29
20+20 100 0 1 99 20.08 20.08 20.06
20+20 0 0 1 99 21.77 21.91 21.88
20+20 1 0 0 0 22.36 22.14 22.48
20+20 100 0 0 0 20.50 20.32 20.47
20+20 100 0 100 0 T 20.53 20.37 20.53
20+20 1 0 1 99 15.61 15.46 15.54
20+20 1 0 1 0 19.28 19.09 19.23
20+20 1 99 1 0 20.28 20.30 20.37
20+20 100 0 1 99 20.06 20.07 19.97
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LTE Band 7_CA Maximum Average Power [dBm]
BW [MHz] RO SC0 Mod . .

RB Size | RB Offset | RB Size | RB Offset Lowest Middle Highest
20+15 1 99 1 0 QPSK 23.18 23.13 23.25
20+15 1 99 1 0 16-QAM 22.39 22.14 22.37
20+15 1 99 1 0 64-QAM 20.33 20.35 20.28
15+20 1 74 1 0 QPSK 23.14 23.26 23.12
15+20 1 74 1 0 16-QAM 22.43 22.29 22.34
15+20 1 74 1 0 64-QAM 20.25 20.35 20.24
20+10 1 99 1 0 QPSK 23.16 23.28 23.13
20+10 1 99 1 0 16-QAM 22.46 22.31 22.36
20+10 1 99 1 0 64-QAM 20.27 20.36 20.26
10+20 1 74 1 0 QPSK 23.17 23.12 23.22
10+20 1 74 1 0 16-QAM 22.37 22.11 22.34
10+20 1 74 1 0 64-QAM 20.32 20.33 20.25
15+15 1 74 1 0 QPSK 23.16 23.30 23.14
15+15 1 74 1 0 16-QAM 22.45 22.31 22.36
15+15 1 74 1 0 64-QAM 20.27 20.37 20.24
15+10 1 74 1 0 QPSK 23.27 23.37 23.24
15+10 1 74 1 0 16-QAM 22.56 22.41 22.48
15+10 1 74 1 0 64-QAM 20.36 20.47 20.38
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LTE Band 38_CA Maximum Average Power [dBm]
BW [MHz] RO SC0 Mod . .

RB Size | RB Offset | RB Size | RB Offset Lowest Middle Highest
20+20 0 0 1 99 23.58 23.67 23.86
20+20 1 0 0 0 23.96 23.92 23.99
20+20 100 0 0 0 22.63 22.69 22.71
20+20 100 0 100 0 SEE 21.67 21.59 21.65
20+20 1 0 1 99 11.02 10.45 10.55
20+20 1 0 1 0 14.75 14.49 14.62
20+20 1 99 1 0 23.27 23.15 23.16
20+20 100 0 1 99 20.15 20.05 20.15
20+20 0 0 1 99 22.48 22.73 22.86
20+20 1 0 0 0 22.83 22.85 22.99
20+20 100 0 0 0 21.64 21.57 21.59
20+20 100 0 100 0 ] 20.53 20.61 20.61
20+20 1 0 1 99 11.03 10.78 10.27
20+20 1 0 1 0 14.66 14.60 14.51
20+20 1 99 1 0 22.13 22.08 22.05
20+20 100 0 1 99 20.11 19.93 20.05
20+20 0 0 1 99 21.51 21.37 21.72
20+20 1 0 0 0 22.73 22.92 22.91
20+20 100 0 0 0 21.60 21.60 21.57
20+20 100 0 100 0 ] 20.56 20.47 20.61
20+20 1 0 1 99 11.00 10.38 10.43
20+20 1 0 1 0 14.51 14.40 14.46
20+20 1 99 1 0 20.10 20.06 20.04
20+20 100 0 1 99 20.01 20.03 20.02
15+15 1 74 1 0 QPSK 23.21 23.24 23.27
15+15 1 74 1 0 16-QAM 21.96 22.24 22.35
15+15 1 74 1 0 64-QAM 19.90 19.92 19.97
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LTE Band 41_CA Maximum Average Power [dBm]
BW [MHz] RO SC0 Mod . .

RB Size | RB Offset | RB Size | RB Offset Lowest Middle Highest
20+20 0 0 1 99 23.01 22.94 22.93
20+20 1 0 0 0 22.96 22.98 23.09
20+20 100 0 0 0 21.87 22.01 21.92
20+20 100 0 100 0 SEE 20.77 20.95 20.98
20+20 1 0 1 99 10.06 9.82 9.92
20+20 1 0 1 0 13.33 13.52 13.59
20+20 1 99 1 0 22.64 22.81 22.59
20+20 100 0 1 99 19.44 19.55 19.55
20+20 0 0 1 99 22.09 22.06 21.92
20+20 1 0 0 0 21.79 21.91 21.91
20+20 100 0 0 0 20.74 20.85 20.96
20+20 100 0 100 0 ] 19.82 19.76 19.75
20+20 1 0 1 99 9.71 9.61 9.82
20+20 1 0 1 0 13.24 13.58 13.87
20+20 1 99 1 0 21.44 21.68 21.65
20+20 100 0 1 99 19.38 19.20 19.38
20+20 0 0 1 99 20.45 20.97 20.88
20+20 1 0 0 0 21.79 21.93 21.78
20+20 100 0 0 0 20.70 20.87 19.90
20+20 100 0 100 0 ] 19.80 19.78 19.88
20+20 1 0 1 99 10.02 9.75 9.76
20+20 1 0 1 0 13.31 13.44 13.35
20+20 1 99 1 0 19.43 19.59 19.59
20+20 100 0 1 99 19.13 19.40 19.45
15+20 1 74 1 0 QPSK 22.43 22.52 22.65
15+20 1 74 1 0 16-QAM 21.47 21.63 21.67
15+20 1 74 1 0 64-QAM 19.40 19.65 19.54
10+20 1 49 1 0 QPSK 22.45 22.69 22.76
10+20 1 49 1 0 16-QAM 21.51 21.61 21.72
10+20 1 49 1 0 64-QAM 19.58 19.53 19.75
5+20 1 24 1 0 QPSK 22.55 22.65 22.76
5+20 1 24 1 0 16-QAM 21.60 21.75 21.78
5+20 1 24 1 0 64-QAM 19.53 19.77 19.53
15+10 1 74 1 0 QPSK 22.52 22.78 22.87
15+10 1 74 1 0 16-QAM 21.58 21.70 21.79
15+10 1 74 1 0 64-QAM 19.67 19.64 19.82
10+15 1 0 1 74 QPSK 22.47 22.55 22.68
10+15 1 0 1 74 16-QAM 21.52 21.67 21.72
10+15 1 0 1 74 64-QAM 19.43 19.69 19.47
15+15 1 74 1 0 QPSK 22.55 22.76 22.83
15+15 1 74 1 0 16-QAM 21.58 21.68 21.82
15+15 1 74 1 0 64-QAM 19.65 19.60 19.85

Al-4of 4



SPORTON LAB.

e % FCC RADIO TEST REPORT

Report No. : FG880204C

<Down Antenna>

LTE Band 7_CA Maximum Average Power [dBm]
BW [MHz] PCC SCC Mod . .

RB Size | RB Offset | RB Size | RB Offset Lowest Middle Highest
20+20 0 0 1 99 23.44 23.54 23.56
20+20 1 0 0 0 23.98 23.88 23.84
20+20 100 0 0 0 22.48 22.56 22.56
20+20 100 0 100 0 SRR 21.47 21.51 21.46
20+20 1 0 1 99 15.35 15.15 15.17
20+20 1 0 1 0 19.26 19.07 19.13
20+20 1 99 1 0 23.15 23.07 23.16
20+20 100 0 1 99 20.01 19.98 19.92
20+20 0 0 1 99 22.61 22.48 22.98
20+20 1 0 0 0 23.08 22.98 22.96
20+20 100 0 0 0 21.50 21.38 21.34
20+20 100 0 100 0 T 20.31 20.21 20.27
20+20 1 0 1 99 15.31 15.37 15.36
20+20 1 0 1 0 19.17 19.36 19.27
20+20 1 99 1 0 22.31 22.38 22.25
20+20 100 0 1 99 19.98 20.01 19.84
20+20 0 0 1 99 21.73 21.56 21.89
20+20 1 0 0 0 21.87 21.97 21.99
20+20 100 0 0 0 20.53 21.38 20.35
20+20 100 0 100 0 T 20.36 20.21 20.78
20+20 1 0 1 99 15.16 15.26 15.36
20+20 1 0 1 0 19.19 19.31 19.23
20+20 1 99 1 0 20.44 20.34 20.08
20+20 100 0 1 99 19.95 19.99 19.95
20+15 1 99 1 0 QPSK 23.45 23.44 23.21
20+15 1 99 1 0 16-QAM 22.41 22.57 22.35
20+15 1 99 1 0 64-QAM 20.46 20.39 20.18
15+20 1 74 1 0 QPSK 23.27 23.25 23.19
15+20 1 74 1 0 16-QAM 22.43 22.40 22.32
15+20 1 74 1 0 64-QAM 20.43 20.39 20.34
20+10 1 99 1 0 QPSK 23.30 23.19 23.15
20+10 1 99 1 0 16-QAM 22.42 22.33 22.22
20+10 1 99 1 0 64-QAM 20.51 20.38 20.30
10+20 1 74 1 0 QPSK 23.29 23.27 23.24
10+20 1 74 1 0 16-QAM 22.39 22.39 22.36
10+20 1 74 1 0 64-QAM 20.51 20.27 20.19
15+15 1 74 1 0 QPSK 23.30 23.22 23.16
15+15 1 74 1 0 16-QAM 22.49 22.47 22.33
15+15 1 74 1 0 64-QAM 20.48 20.39 20.24
15+10 1 74 1 0 QPSK 23.39 23.25 23.22
15+10 1 74 1 0 16-QAM 22.60 22.48 22.40
15+10 1 74 1 0 64-QAM 20.50 20.40 20.34
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SPORTON LAB.

e % FCC RADIO TEST REPORT

Report No. : FG880204C

LTE Band 38_CA Maximum Average Power [dBm]
BW [MHz] RO SC0 Mod . .

RB Size | RB Offset | RB Size | RB Offset Lowest Middle Highest
20+20 0 0 1 99 23.74 23.79 23.81
20+20 1 0 0 0 23.86 23.75 23.77
20+20 100 0 0 0 22.54 22.48 22.41
20+20 100 0 100 0 SEE 21.36 21.53 21.35
20+20 1 0 1 99 11.14 10.79 10.99
20+20 1 0 1 0 14.54 14.43 14.62
20+20 1 99 1 0 22.94 23.03 23.13
20+20 100 0 1 99 20.11 19.95 19.96
20+20 0 0 1 99 22.60 22.15 22.44
20+20 1 0 0 0 22.73 22.74 22.65
20+20 100 0 0 0 21.50 21.42 21.42
20+20 100 0 100 0 ] 20.49 20.51 20.30
20+20 1 0 1 99 10.68 10.78 10.91
20+20 1 0 1 0 14.39 14.45 14.48
20+20 1 99 1 0 21.85 22.06 21.88
20+20 100 0 1 99 20.05 19.87 19.87
20+20 0 0 1 99 21.77 21.41 21.49
20+20 1 0 0 0 22.74 22.80 22.94
20+20 100 0 0 0 21.39 21.37 21.43
20+20 100 0 100 0 ] 20.34 20.51 20.30
20+20 1 0 1 99 10.46 10.81 10.60
20+20 1 0 1 0 14.37 14.43 14.39
20+20 1 99 1 0 20.06 20.03 19.98
20+20 100 0 1 99 19.99 19.87 19.84
15+15 1 74 1 0 QPSK 23.25 23.43 23.48
15+15 1 74 1 0 16-QAM 22.26 22.38 22.21
15+15 1 74 1 0 64-QAM 20.32 20.26 20.30
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SPORTON LAB.

e % FCC RADIO TEST REPORT

Report No. : FG880204C

LTE Band 41_CA Maximum Average Power [dBm]
BW [MHz] RO SC0 Mod . .

RB Size | RB Offset | RB Size | RB Offset Lowest Middle Highest
20+20 0 0 1 99 22.84 22.89 22.78
20+20 1 0 0 0 23.08 23.07 22.89
20+20 100 0 0 0 22.05 22.06 21.67
20+20 100 0 100 0 SEE 20.09 20.93 20.54
20+20 1 0 1 99 10.39 9.86 10.20
20+20 1 0 1 0 13.61 13.75 14.02
20+20 1 99 1 0 22.89 22.81 22.82
20+20 100 0 1 99 19.44 19.42 19.65
20+20 0 0 1 99 22.27 22.13 21.83
20+20 1 0 0 0 22.08 22.47 21.92
20+20 100 0 0 0 20.97 21.12 20.85
20+20 100 0 100 0 ] 19.81 19.90 19.74
20+20 1 0 1 99 10.05 10.14 10.12
20+20 1 0 1 0 13.73 13.95 13.87
20+20 1 99 1 0 21.76 21.96 22.01
20+20 100 0 1 99 19.48 19.56 19.46
20+20 0 0 1 99 21.26 21.07 21.03
20+20 1 0 0 0 21.14 21.05 21.12
20+20 100 0 0 0 20.31 20.19 20.13
20+20 100 0 100 0 ] 19.80 20.15 20.21
20+20 1 0 1 99 9.92 9.87 9.92
20+20 1 0 1 0 13.59 12.89 12.99
20+20 1 99 1 0 19.62 20.05 20.12
20+20 100 0 1 99 19.31 20.54 20.67
15+20 1 74 1 0 QPSK 22.85 22.79 22.87
15+20 1 74 1 0 16-QAM 21.76 21.88 21.73
15+20 1 74 1 0 64-QAM 19.58 19.82 19.86
10+20 1 49 1 0 QPSK 22.79 22.73 22.90
10+20 1 49 1 0 16-QAM 21.56 21.67 21.92
10+20 1 49 1 0 64-QAM 19.65 19.76 19.82
5+20 1 24 1 0 QPSK 22.88 22.91 22.93
5+20 1 24 1 0 16-QAM 21.79 21.82 21.76
5+20 1 24 1 0 64-QAM 19.68 19.76 19.56
15+10 1 74 1 0 QPSK 22.90 22.87 22.93
15+10 1 74 1 0 16-QAM 21.79 21.78 21.76
15+10 1 74 1 0 64-QAM 19.68 19.74 19.58
10+15 1 0 1 74 QPSK 22.90 22.94 22.97
10+15 1 0 1 74 16-QAM 21.82 21.86 21.79
10+15 1 0 1 74 64-QAM 19.71 19.80 19.59
15+15 1 74 1 0 QPSK 22.77 22.89 22.89
15+15 1 74 1 0 16-QAM 21.67 21.79 21.75
15+15 1 74 1 0 64-QAM 19.57 19.76 19.56
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somoncas. FCC RADIO TEST REPORT

Report No. : FG880204C

LTE Band 7

26dB Bandwidth

Mode | LTE Band 7 : 26dB BW(MH?z)
QPSK
BW 10MHz+20MHz 15MHz+5MHz 15MHz+10MHz 15MHz+15MHz
Lowest CH 30.27 25.624 30.929
Middle CH 30.21 25.574 30.869
Highest CH 30.21 25.674 30.869
BW 15MHz+20MHz 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz
Lowest CH 35.245 30.33 35.385 40.12
Middle CH 35.035 30.21 35.315 40.04
Highest CH 35.175 30.27 35.175 40.12
Mode LTE Band 7 : 26dB BW(MHz)
16QAM
BW 10MHz+20MHz 15MHz+5MHz 15MHz+10MHz 15MHz+15MHz
Lowest CH 30.03 25.574 30.749
Middle CH 30.09 25.574 30.689
Highest CH 30.15 25.524 30.749
BW 15MHz+20MHz 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz
Lowest CH 35.175 30.33 35.245 40.04
Middle CH 35.175 30.27 35.245 40.04
Highest CH 34.965 30.33 35.105 40.12
Mode LTE Band 7 : 26dB BW(MHz)
64QAM
BW 10MHz+20MHz 15MHz+5MHz 15MHz+10MHz 15MHz+15MHz
Lowest CH 30.15 25.524 30.869
Middle CH 30.03 25.624 30.869
Highest CH 29.97 25.724 30.929
BW 15MHz+20MHz 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz
Lowest CH 35.105 30.21 35.175 40.04
Middle CH 35.035 30.33 35.315 40.2
Highest CH 35.035 30.21 35.315 40.12
TEL : +86-512-57900158 Page Number : A7-1 of 70
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SPORTON LAB.

FCC RADIO TEST REPOR

T

Report No. : FG880204C

LTE Band 7

QPSK

Lowest Channel / 10MHz+20MHz

Lowest Channel / 15MHz+5MHz

Date: 21 AUG.2018 14:16:25

Spectrum &
Ref Level 35.50 dBm  Offset 5.50 db w RBW 1 MHz
o Att 40dB @ SWT 1ms @ VBW 3 MHz Mode Sweep
SGL Count 100/100
@ 1Pk Max
M1[1] 18.24 dBm)|
30 2.5032890 GHz|
. M1 ndB 26.00 dB|
. ,,.,J,..w,y bty Bw 30.270000000 MHZ|
i ‘\ b g M AR SR oAl sl 82.7
+
Ji ‘\
F / Y
iy %
10 di +
S \
. A Ll "
| 5Rdem
-30
-40
-50 di
60 di
CF 2.5127 GHz 1001 pts Span 60.0 MHz
Marker
Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
M1 1 2,503289 GHz 18.24 dem nde down 30.27 MHZ
T1 1 2.499813 GHz -8.00 dBm nds 26.00 dB
T2 1 2.530083 GHz -8.15 dem Q factor 82.7
m
L JL J Ready VA
Date: 21 AUG.2018 14:05:15
Spectrum L
Ref Level 35.50 dBm  Offset 5.50 db w RBW 1 MHz
o Att 40dB @ SWT 1ms @ VBW 3 MHz Mode Sweep
SGL Count 100/100
@ 1Pk Max
M1[1] 18.58 dBm|
30 2.5279450 GHz|
. M1 ndB 26.00 dB|
. YT B Ay Bw 30.210000000 MHZ,
\ i ! WA T 83.7)
10 1 W oy
Ji ‘L
& /
| €
/
10 df { i
gl !
s it Wibairgs
-30
-40
-50 di
60 di
CF 2.5328 GHz 1001 pts Span 60.0 MHz
Marker
Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
M1 1 2.527945 GHz 18.58 dBm nde down 30.21 MHz
T1 1 2.519853 GHz -8.54 dBm nds 26.00 dB
T2 1 2,550063 GHz -7.19 dém Q factor 83.7
L J1 J Ready 4

Highest Channel / 10MHz+20MHz

Highest Channel / 15MHz+5MHz

Spectrum

Ref Level 35,50 dBm  Offset 5.50 db w RBW 1 MHz

lo Att 40dB @ SWT 1ms @ VBW 3 MHz  Mode Sweep
SGL Count 100/100
[@ 1Pk Max
MiL1] 18.76 dbm)|
= 2.5434490 GHz|
nds 26.00 d8|
20 Y AV B Bw 30.210000000 MHZ,
ic R AR SAREO M a i 84.2]

e .w \

] "

10

J |
Tt A T R T it )

YT ETYY

Date: 21.AUG.2018 14:20:17

30d
-40
-50
-60 df
CF 2.5528 GHz 1001 pts Span 60.0 MHz
Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
M 1 2.543443 GHz 18.78 dBm nde down 30.21 MH2
T1 1 2,539973 GHz -7.25 dém nds 26.00 d8
T2 1 2.570183 GHz -9.75 dam Q factor 84.2
—
R
L )y ] cady [LITTTITE ) 4

TEL : +86-512-57900158
FAX: +86-512-57900958
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG880204C

LTE Band 7

QPSK

Spectrum . Spectrum L
Ref Level 35.50 dBm  Offset 5.50 db w RBW 1 MHz RefLevel 35.50 dBm  Offset 5.50 dB w RBW 1 MHz
o At 40dB @ SWT 1ms @ VBW 3MHz Mode Sweep o Att 40d8 @ SWT 1ms @ VBW 3MHz  Mode Sweep
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max (@ 1Pk Max
MIL1] 17.62 dom)| M1l 17.38 dbm
Ll 2.5080050 GHz| ol 121730 GHz|
- o) nds 26.00 d8| - A nd 26.00 d8|
Bw 25.624000000 MHZ| h 4 Bw 30.929000000 MHZ|
RS I W o NP , A
- / DAY a1 97.9) - e PN | i iy 80.9)
\ 7 N
o o
-10 -10
R T
Lpyirit b A eyl alisfrid iy P
o
-30 -30
-40 -40
s0d -50 d
-60 d -60
CF 2.5135 GHz 1001 pts Span 50.0 MHz CF 2.515 GHz 1001 pts Span 60.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |__Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result
ML T 2508005 GHz 17.82 dem nde down 25,624 MHZ ML 1 2502173 GHz 17.38 dém nd8 down 30,929 MHz
T1 L 2.499514 GHz -10.18 dBm nds 26,00 d8 T1 1 2499535 GHz -9.66 dBm nd8 26.00 d8
T2 1 2.525138 GHz -8.06 dBm Q factor 97.9 T2 1 2.530465 GHz -8.06 dem q factor 80.9
TR ~
( )i ] Ready [T ) 4 L J1 J Ready [T ) 4
Date: 21 AUG.2018 15:47.06 Date: 21 AUG.2018 14:43:21
Spectrum o Spectrum L
Ref Level 35.50 dBm  Offset 5.50 db w RBW 1 MHz Ref Level 35.50 dBm  Offset 5.50 dB w RBW 1 MHz
o At 40dB @ SWT 1ms @ VBW 3MHz Mode Sweep o Att 40d8 @ SWT 1ms @ VBW 3MHz  Mode Sweep
SGL Count 100/100 SGL Count 100/100
@17k Max [@ 17k Max
mi[1] 17.93 dBm)| Mi[1] 17.73 dBm)|
0 526 90 GHz| 30 2.5294860 GHz|
- M1 nds 26.00 d8| b 1 nd 26.00 d8|
\ Bw 25.574000000 MHZ| Bw 30.869000000 MHZ|
teinpan] AN A I s
i DY it . (5 b 98.9| i kel A ™\ | o tagrmnues, 81.9)
i \7
/
o o r
-10 in -10 VJ
inth st J
¥ e i S P . T iar et ORI
-30 df -30
-40 -40
S0 d -50 d
-60 d -60 d
CF 2.5361 GHz 1001 pts Span 50.0 MHz CF 2.535 GHz 1001 pts Span 60.0 MHz
Marker Marker
Type | Ref | Tre | X-value ] Y-value |__Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result
ML T 2.526959 GHz 17.93 dem nde down 25,574 MHz ML i 520486 GHz 17.73 dém nd8 down 30,869 MHZ
T1 L 2522214 GHz -7.87 dém nds 26.00 d8 T1 1 519476 GHz -9.09 dam nd8 26.00 d8
T2 1 2.547788 GHz -8.78 dem Q factor 98.8 T2 1 2.550345 GHz -8.24 dem q factor 81.9
m
( )i ] Ready CCCCTTTTT ) 4 L J1 J Ready [T ) 4
Date: 21 AUG.2018 15:54:08 Date: 21 AUG.2018 14:48:02
Spectrum . Spectrum Y
Ref Level 35.50 dBm  Offset .50 db w RBW 1 MHz Ref Level 35.50 dBm  Offset 5.50 dB w RBW 1 MHz
o Att 40dB @ SWT 1ms @ VBW 3 MHz Mode Sweep o Att 40 d8 & SWT 1ms @ VBW 3 MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
= MIL1] 17.45 dbm| MiL1] 17.75 dbm
20 2.5476110 GHz| = 2.5435510 GHz|
- A nds 26.00 d8| - 11 nd8 .00 dg)|
Bw 25.674000000 MHZ| A Bw 30.869000000 MHZ|
Jobito it red g ) R P
i g e a1 99.2) i oo .5 82.4)
10 10
/ i
0d 0d y
-10 di -10 di J‘ ‘\
iy \
Lol d ot W o AN Al g \ )
W T s SR =TT
-a0d a0 d
-40 -40
-50 -50
-60 -60
CF 2.5587 GHz 1001 pts Span 50.0 MHz CF 2.555 GHz 1001 pts Span 60.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
ML 1 2,547611 GHz 17.45 dBm nde down 25,674 MHZ ML 1 2,543551 GHz 17.75 dBm ndB down 30,860 MHZ
T1 1 2.544714 GHz -7.45 dBm nds 26.00 d8 T1 1 2.539535 GHz -5.85 dam nds 26.00 d8
T2 1 2.570388 GHz -9.32 dem Q factor 99.2 T2 1 2570405 GHz -8.61 dam q factor 82.4
— -
( )i Ready  WRMANNNRY W6 4 L )i J7 Ready T RENNNNED W8 74
Date: 21 AUG.2018 16:65:17 Date: 21.AUG.2018 14:49:56
TEL : +86-512-57900158 Page Number : A7-3 0of 70
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somoncas. FCC RADIO TEST REPORT

Report No. : FG880204C

LTE Band 7

QPSK

Lowest Channel / 15MHz+20MHz

Lowest Channel / 20MHz+10MHz

Spectrum . Spectrum L
Ref Level 35.50 dBm  Offset 5.50 db w RBW 1 MHz RefLevel 35.50 dBm  Offset 5.50 dB w RBW 1 MHz
o Att 40dB @ SWT 1ms @ VBW 3MHz Mode Sweep o Att 40d8 @ SWT 1ms @ VBW 3MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
@1k Max [@1Pk Max
MIL1] 17.67 dbm)| i1l 16.85 dBm
=0 2.5075390 GHz| % 2.5164210 GHz|
. ) nds 26.00 d8| . 1 nd 26.00 d8|
. IR, 7 DI B 35.245000000 MH| b YT Buw 30.330000000 MHz
- ! A M St e o, 71.1 » ol B el 15 83.0
\
J \ i
0 —+ a T
4 ¥ "
-10 L -10 ¥
Lol Jw'»’l{ Nardossl s, Al M&u‘\l‘ W\‘"? huaah.
e fooh.
-30
-40 -40
-50 di sod
-60 di -60
GF 2.51635 GHz 1001 pts Span 70.0 MHz CF 2.5172 GHz 1001 pts Span 60.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |__Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result
ML T 2.507539 GHz 17.67 dem nde _down 35,245 MHZ ML i 2.516421 GHz 16.85 dém nd8 down 30.33 MHz
T1 L 2.499847 GHz -6.87 dBm nds 26.00 d8 T1 1 2.499817 GHz -10.59 dBm nd8 26.00 d8
T2 1 2.535091 GHz -5.68 dBm Q factor 71.1 T2 1 2.530147 GHz -9.08 dem q factor 83.0
Y ~
( )i ] Ready [T ) 4 L U J Ready [T ) 4

Date: 21 AUG.2018 15:13:28

Date: 21.AUG.2018 14:26:27

Middle Channel / 15MHz+20MHz

Middle Channel / 20MHz+10MHz

Spectrum o Spectrum L
Ref Level 35.50 dBm  Offset 5.50 db w RBW 1 MHz Ref Level 35.50 dBm  Offset 5.50 dB w RBW 1 MHz
o Att 40dB @ SWT 1ms @ VBW 3MHz Mode Sweep o Att 40d8 @ SWT 1ms @ VBW 3MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
@17k Max [@ 17k Max
mi[1] 17.62 dBm)| Mi[1] 17.12 dBm)|
El 2.5 2490 GHz| el 2.5321450 GHz|
- M1 nds 26.00 d8| - nd 26.00 d8|
Bw 35.035000000 MHZ| Bw 30.210000000 MHZ|
SIS 23 Y
- / W i o Ty 72.1 i D P Terordi e 83.9)
/ ’ A
o 'l, J o
¢ 3
-10 + "I -10 %
]
Mk et
sudtwand S T b i A i, LeY BN
PR Nbbortr
-30
-40 -40
sod -50 d
-60 d -60 d
CF 2.53385 GHz 1001 pts Span 70.0 MHz CF 2.5373 GHz 1001 pts pan 60.0 MHz
Marker Marker
Type | Ref | Tre | X-value ] Y-value |__Function | Function Result Type | Ref | Tre | X-value | Y-value |__Function | Function Result
ML T 2.525249 GHz 17.62 dem nde down 35.035 MHz ML i 2.532145 GHz 17.12 dém nd8 down 30.21 MHz
T1 L 2.517416 GHz -8.21 dBm nds 26.00 d8 T1 1 2,519977 GHz -9.40 dBm nd8 26.00 d8
T2 1 2.552451 GHz -9.38 dem Q factor 72.1 T2 1 2.550187 GHz -9.67 dem q factor 83.8
~
( )i ] Ready CCCCTTTTT ) 4 L J1 J Ready [T ) 4

Date: 21 AUG.2018 15.19:53

Date: 21 AUG.2018 14:28:58

Highest Channel / 15MHz+20MHz

Highest Channel / 20MHz+10MHz

(Srecror — GRENE) = | (e e =
Ref Level 35.50 dBm  Offset .50 db w RBW 1 MHz Ref Level 35.50 dBm  Offset 5.50 dB w RBW 1 MHz
o Att 40dB @ SWT 1ms @ VBW 3 MHz Mode Sweep jo Att 40 d8 & SWT 1ms @ VBW 3 MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
= MIL1] 17.74 dbm| MiL1] 17.17 dbm
20 2.5439670 GHz| = 2.5469300 GHz|
204 M ndB 26.00 dBj 20 M1 ndB 26.00 dB|
/M ‘NMM‘»\L—‘.M“.,«,,“ Bw 35.175000000 MHZ| waMX" i Bw ; 30.270000000 MHZ|
10 Y/ 10 +
[ ‘ / ]
0d 0d -
} i ¥
d ] d b ¥
-10 } -10
.,%,,Mm St bl i d ’*é"u‘”éﬁ"’“""”“"“’w k. o
# H sty AR S YT
-a0d a0 d
-40 -40
-50 -50
-60 -60
CF 2.55145 GHz 1001 pts Span 70.0 MHz CF 2.5573 GHz. 1001 pts Span 60.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
ML 1 2,543967 GHz 17.74 dBm nde down 35,175 MHz ML 1 254693 GHz 17.17 dBm ndB down 30,27 MH2
T1 1 2534947 GHz -7.54 dem nds 26.00 d8 T1 1 2.539917 GHz -8.85 dam nds 26.00 d8
T2 1 2.570121 GHz -8.27 dém Q factor 72.3 T2 1 2.570187 GHz -9.00 dam q factor 84.1
— -
( Ready [CIETTTTTN ) 4 L )i J Ready [CCETTTTON ) 4

Date: 21.AUG.2018 15:30:27

Date: 21.AUG.2018 14:39:11

TEL : +86-512-57900158
FAX: +86-512-57900958
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somranas. FCC RADIO TEST REPORT Report No. : FG880204C

LTE Band 7

QPSK

Spectrum . Spectrum L
Ref Level 35.50 dBm  Offset 5.50 db w RBW 1 MHz RefLevel 35.50 dBm  Offset 5.50 dB w RBW 1 MHz
o At 40dB @ SWT 1ms @ VBW 3MHz Mode Sweep o Att 40d8 @ SWT 1ms @ VBW 3MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max (@ 1Pk Max
MIL1] 16.77 dbm)| M1l 16.77 dbm
Ll ] 68020 GHz| ol 2.5178220 GHz|
. M nds 26.00 d8| . " nd 26.00 d8|
20 Y B 35.385000000 MHz| b 12 v Bw 40.120000000 MHz|
- ¥ ) At el bt 71.1 - I AP | ot R Santetsals amtet 62.9
f y \ 7 f Y
o j ) o I‘
-10 . ¥ 10 :
o0 ke / S A b i Al !mlj L
P T S s TR A L
-30d 0
-40 -40
sod -50 d
-60 d -60
CF 2.51855 GHz 1001 pts Span 70.0 MHz CF 2.5199 GHz 1001 pts Span 80.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |__Function | Function Result Type | Ref | Tre | X-value | Y-value |__Function | Function Result
ML T 2516802 GHz 16.77 dem nde _down 35,385 MHz ML i 2.517822 GHz 16.77 dém nd8 down 40,12 MHz
T1 L 2.499739 GHz -10.50 dBm nds 26.00 d8 T1 1 2.49984 GHz -8.48 dBm nd8 26.00 d8
T2 1 2.535123 GHz -9.64 dBm Q factor 71.1 T2 1 2.53996 GHz -10.08 dem q factor 62.8
TR ~
( )i ] Ready [T ) 4 L J1 J Ready [T ) 4
Date: 21 AUG.2018 15:37:12 Date: 21 AUG.2018 1401:21
Spectrum o Spectrum L
Ref Level 35.50 dBm  Offset 5.50 db w RBW 1 MHz Ref Level 35.50 dBm  Offset 5.50 dB w RBW 1 MHz
o At 40dB @ SWT 1ms @ VBW 3MHz Mode Sweep o Att 40d8 @ SWT 1ms @ VBW 3MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
@17k Max [@ 17k Max
MIL1] 17.52 dbm)| Mili] 16.69 dbm
El 2.5278980 GHz| el 2.5239710 GHz|
. nds 26.00 d8| . nd8 26.00 d8|
20 = - Bw 35.315000000 MHz| . Bw 40.040000000 MHz|
Ny AR SCNI e, 71.6) A RAGREHOD, 63.0)
10 ¥ 10 -
v A
o o Jk
-10 -10 i
5 salsiad iy ooyl 20 e LY thoad, -
| 2P gy |20 gt A oy,
-30 df -30
-40 -40
S0 d -50 d
-60 d -60 d
CF 2.53615 GHz 1001 pts Span 70.0 MHz CF 2.535 GHz 1001 pts pan 60.0 MHz
Marker Marker
Type | Ref | Tre | X-value ] Y-value |__Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result
ML T 2.527898 GHz 17.52 dem nde down 35,315 MHz ML i 2.523971 GHz 16.89 dém nd8 down 40,04 MHz
T1 L 2.517479 GHz -8.85 dBm nds 26.00 d8 T1 1 2.51494 GHz -8.02 dBm nd8 26.00 d8
T2 1 2.552793 GHz -9.00 dem Q factor 716 T2 1 2.55498 GHz -9.22 dém q factor 63.0
m
( )i ] Ready CCCCTTTTT ) 4 L J1 J Ready [T ) 4
Date: 21 AUG.2018 15:38:16 Date: 21 AUG.2018 13.49:43
(oo ) E | (e ——0 &
Ref Level 35.50 dBm  Offset .50 db w RBW 1 MHz Ref Level 35.50 dBm  Offset 5.50 dB w RBW 1 MHz
o Att 40dB @ SWT 1ms @ VBW 3 MHz Mode Sweep o Att 40 d8 & SWT 1ms @ VBW 3 MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
= MIL1] 17.43 dbm| MiL1] 17.08 dbm
20 2.5401530 GHz| = 2.5329970 GHz|
20d 1 ndB 26.00 dBj 20 M1 ndB 26.00 dB|
Bw 35.175000000 MHZ| ’ Bw 40.120000000 MHz|
i — Bl it O T 1Y T 72.2) - T i i hy -0 SAGLOT s g 63.1
\ } ll
04 1 0d
1 ] t
-10 di § -10 di 3
(AW Y NPT | L A NMMW-IWNNP |
-20 Ly -20 S R
& LIV ST R -
u
-a0d a0 d
40 -40
-50 -50
-60 60
CF 2.55365 GHz 1001 pts Span 70.0 MHz CF 2.5501 GHz 1001 pts Span 80.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | vY-value | Function | Function Result
ML 1 2,540153 GHz 17.43 dBm nde down 35,175 MHz ML 1 2,532997 GHz 17.08 dBm ndB down 40,12 MHz
T1 1 2534979 GHz -8.89 dBm nds 26.00 d8 T1 1 253004 GHz -9.86 dam nds 26.00 d8
T2 1 2.570153 GHz -9.59 dam Q factor 72.2 T2 1 2.57016 GHz -10.11 d8m q factor 63.1
— e ——
( Ready [CIETTTTTN ) 4 L )i J Ready [CCETTTTON ) 4
Date: 21.AUG.2018 15:45:21 Date: 21.AUG.2018 13:47:00
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG880204C

LTE Band 7

16QAM

Spectrum &
Ref Level 35.50 dBm  Offset 5.50 db w RBW 1 MHz
o At 40dB @ SWT 1ms @ VBW 3MHz  Mode Sweep
SGL Count 100/100
@ 1Pk Max
MLl 17.86 dBm)|
30 2.5029900 GHz|
- ndB 26.00 dB|
20 . e Ty Bw 30.030000000 MH_Z|
- VL9 fador A 83.3)
[ . \
o ‘w
ol ! {
I 1
20 Jctimidbachalibd S +
s e
T a
-30
-40
sod
60d
CF 2.5127 GHz 1001 pts Span 60.0 MHz
Marker
Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
M1 1 2.50299 GHz 17.86 dBm nde down 30,03 MHz
T1 1 2.499873 GHz -8.68 dBm nds 26.00 d8
T2 1 2.529903 GHz -7.89 dem Q factor 83.3
38
L JL J Ready 4
Date: 21.AUG.2018 14:05:53
o
Spectrum =
Ref Level 35.50 dBm  Offset 5.50 db w RBW 1 MHz
o Att 40dB @ SWT 1ms @ VBW 3MHz Mode Sweep
SGL Count 100/100
@17k Max
Mil1] 18.29 dBm)|
30 2.5293830 GHz|
- M. ndB 26.00 dB|
. P 4 B 30.090000000 MH|
10 / 1ttt ety D L SCHAT, pu o) g s 84.1
1
\
F \
i !
-10d | ?1
TV PN e ]
A A
-30
-40
S0 d
60d
CF 2.5328 GHz 1001 pts Span 60.0 MHz
Marker
Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
M1 1 2529383 GHz 18.29 dBm nde down 30,09 MHz
T1 1 2.519973 GHz -7.68 dBm nds 26.00 d8
T2 1 2,550063 GHz -7.98 dém Q factor 84.1
L J1 J Ready 4
Date: 21 AUG.2018 141551
Spectrum
Ref Level 35.50 dBm  Offset .50 db w RBW 1 MHz
o Att 40dB @ SWT 1ms @ VBW 3 MHz Mode Sweep
SGL Count 100/100
@ 1Pk Max
MIL1] 18.15 dbm|
20 2.5421310 GHz|
ndB 26.00 dB|
ot i S Bw 30150000000 M|
i0 . : 8 S JAFL RN Akt 84.3
bt o vty a
od | )
P |
v ] |
stk Lirltbborg Ay Sttt L
AN MM M i,
30d
-40
-50
-60 di
CF 2.5528 GHz 1001 pts Span 60.0 MHz
Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
M 1 2,542131 GHz 18.15 dBm nde down 30.15 MH2
T1 1 2,539913 GHz -8.42 dém nds 26.00 d8
T2 1 2.570063 GHz -9.20 dBm Q factor 84.3
—
L JU J vy [LITTTITE ) 4
Date: 21.AUG.2018 14:21:00
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG880204C

LTE Band 7

16QAM

Spectrum . Spectrum L
Ref Level 35.50 dBm  Offset 5.50 db w RBW 1 MHz RefLevel 35.50 dBm  Offset 5.50 dB w RBW 1 MHz
o At 40dB @ SWT 1ms @ VBW 3MHz Mode Sweep o Att 40.dB @ SWT 1ms @ VBW 3MHz  Mode Sweep
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max (@ 1Pk Max
Mil1] 17.92 dbm)| ] 17.73 dBm
Ll 2 51080 GHz| ol 2.5078670 GHz|
. M nds 26.00 d8| . 1 ndB 26.00 d8|
. = T T B 25.574000000 MH| b T Bw 30.749000000 MHz
- B i T o A 98.0) " PO, | AR b 81.9
| hY
\
J i |
0 A 0 -
4 {
-10 f -10 {
5 I i s L, YR e A bl M
Bl Ik 2 .
-30 -30
40 -40
sod -50 d
-60 d -60
CF 2.5135 GHz 1001 pts Span 50.0 MHz CF 2.515 GHz 1001 pts Span 60.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |__Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result
M1 T 2.505108 GHz 17.92 dbm ndB down 25,574 MHZ ML 1 2.507867 GHZ 17.73 dem nde down 30,749 MHz
T1 L 2.499564 GHz -9.01 dBm nds 26.00 d8 T1 1 2.499655 GHz -9.07 dBm nd8 26.00 d8
T2 1 2.525138 GHz -7.56 dbm q factor 968.0 T2 1 2,530405 GHz -9.74 dem q factor 81.6
TR ~
( )8 T Ready | WRIMMANN) W y ( )¢ T Reedy  URRMANE) e y
Date: 21.AUG.2018 15:48:36 Date: 21.AUG.2018 144352
Spectrum o Spectrum L
Ref Level 35.50 dBm  Offset 5.50 db w RBW 1 MHz Ref Level 35.50 dBm  Offset 5.50 dB w RBW 1 MHz
o At 40dB @ SWT 1ms @ VBW 3MHz Mode Sweep o Att 40.dB @ SWT 1ms @ VBW 3MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
@19k Max [@ 17k Max
mi[1] 17.75 dBm)| Mi[1] 17.82 dBm)|
El 2.5268090 GHz| el 2.5261890 GHz|
. nds 26.00 d8| . nd 26.00 d8|
. Y : B 25.574000000 MH| b Bw 30.689000000 MHz
i » M"W‘»WW-’WM 98.8| Y A B SRFIE MMty i 82.3]
/ \
/ \
o T? § o
-10 -10
/
B At ArriprndtodV \"""’"““ Q“\»h\,\ b, Q. A debibe i o
AR oAt AR o]
-30 df -30
-40 -40
S0 d -50 d
-60 d -60 d
CF 2.5361 GHz 1001 pts Span 50.0 MHz CF 2.535 GHz 1001 pts pan 60.0 MHz
Marker Marker
Type | Ref | Tre | X-value ] Y-value |__Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result
M1 2,526809 GHz 17.75 dom ndB down 25,574 MHz ML 1 17.82 dem nde down 30,689 MHz
T1 L 2.522164 GHz -6.76 dBm nds 26.00 d8 T1 1 2519595 GHz -10.15 dBm nd8 26.00 d8
T2 1 2.547738 GHz -7.87 dém Q factor 98.8 T2 1 2,550285 GHz -9.29 dem q factor 82.3
218
( ), T Ready  WRRRMRNN) W y ( )i T Ready  WRRMMNIN 08 y
Date: 21.AUG.2018 155231 Date: 21.AUG.2018 14:47.31
Spectrum . Spectrum Y
Ref Level 35.50 dBm  Offset .50 db w RBW 1 MHz Ref Level 35.50 dBm  Offset 5.50 dB w RBW 1 MHz
o Att 40dB @ SWT 1ms @ VBW 3 MHz Mode Sweep jo Att 40 d8 & SWT 1ms @ VBW 3 MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
= MIL1] 17.17 dbm| MiL1] 17.55 dbm
20 2.5508080 GHz| = 2.5477470 GHz|
. M1 nds 26.00 d8| M nd8 .00 dg)|
* A T " By 25.524000000 MHZ| & A ; Bw 30.749000000 MHz
- Fia | Sliomgppadtehrdinia, 99.9) - et iintidhis Maniicace, B VOO 20 TSRO 82.9)
\ 14 i
|JJ \ [ ) 1
04 { 0d _{
\ y §
104 ¥ : 0% \
- Letssiendh lj - B At y.,,'l} 1
AT A, o TR
-a0d a0 d
40 -40
-50 -50
-60 -60
CF 2.5587 GHz 1001 pts Span 50.0 MHz CF 2.555 GHz 1001 pts Span 60.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
ML 1 2550808 GHz 17.17 dem nde down 25,524 MHZ ML 1 2,547747 GHz 17.55 dBm ndB down 30,749 MHZ
1 L 2,544814 GHz -9.60 dom nds 26.00 d8 T1 1 2.539535 GHz -6.70 dBm nds 26.00 d8
T2 1 2.570338 GHz -9.72 dbm Q factor 99.9 T2 1 2.570285 GHz -8.75 dam q factor 82.9
— -
( Ready [CIETTTTTN ) 4 L JU J Ready [CCETTTTON ) 4
Date: 21 AUG.2018 15:56:42 Date: 21.AUG.2018 14:50:33
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG880204C

LTE Band 7

16QAM

Lowest Channel / 15MHz+20MHz

Lowest Channel / 20MHz+10MHz

Date: 21, AUG.2018 15.18:50

Spectrum . Spectrum L
Ref Level 35.50 cBm  Offset 5.50 0B w RBW 1 MHz Ref Level 35.50 cbm  Offset 5.50 0B w RBW 1 MHZ
o Att 40dB @ SWT  1ms @ VBW 3MHz Mode Sweep o Att 40d8 @ SWT  1ms @ VBW 3MHz  Mode Sweep
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max (@ 1Pk Max
mi[1] 16.86 dBm)| Mi[1] 16.24 dBm)|
30 2 04760 GHz| 0 2.5022150 GHz|
. i nds 26.00 dB) . nds 26.00 dB|
. = B 35.175000000 MH| b Bw 30.330000000 MHz
i PO x““"\\ e QA i 714 " Infhussnibblohy e dititpeloon 82.5
f 1\
i | v , : \
]
] e 1
-10 ] i -10 ’!
= T ey 4 20,0 NP T e Sy e
i b TR T A IRV
Eigt -30
40 -40
s0d -50 df
-60d -60
CF 2.51635 GHz 1001 pts Span 70.0 MHz CF 2.5172 Ghz 1001 pts Span 60.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |__Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result
ML 1 2.510476 GHz 16.88 dBm | ___ndB down 35.175 Mhz ML 1 2.502215 GHz 16.24 dBm | __nd down 30.33 MRz
1 1 2.499847 GHz -9.68 dBm nds 26.00 dB 1 1 2.499817 GHz -10.56 dem nds 26.00 dB
T2 1 2.535021 GHz -9.33 dam Q factor 714 T2 1 2.530147 GHz -10.37 dem Q factor 82.5
TR ~
[ T T weedr NN e /] ( ) T Reey WD e )
Date: 21.AUG.2018 15:12:42 Date: 21.AUG.2018 14:25:56
Spectrum o Spectrum L
Ref Level 35.50 cbm  Offset 5.50 db w RBW 1 MHz Ref Level 35.50 cbm  Offset 5.50 0B w RBW 1 MHZ
o Att 40dB @ SWT  1ms @ VBW 3MHz Mode Sweep o Att 40d8 @ SWT  1ms @ VBW 3MHz  Mode Sweep
SGL Count 100/100 SGL Count 100/100
@17k Max @17k Max
mi[1] 17.07 dBm)| Mi[1] 16.36 dBm)|
0 2.5274860 GHz| 30 2.5358010 GHz|
. nds 26.00 dB| . i nds 26.00 dB|
. PRI B 35.175000000 MH| b I Bw 30.270000000 MHz
i e u R, " 71.9 - Johiy \ 83.9
/ \
L ] \‘\ g }
20 / ¥ a0 *\
25 St ‘ s WA A
P T i LA ey T
-30 df -30
40 -40
s0d -50 df
-60.d -60d
CF 2.53385 GHz 1001 pts Span 70.0 MHz CF 2.5373 GHz 1001 pts pan 60.0 MHz
Marker Marker
Type | Ref | Tre | X-value ] Y-value |__Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result
ML 1 2.527486 GHz 17.07 dBm | __ndB down 35.175 Mhz ML 1 2.535801 GHz 16.36 dBm | __nd down 30.27 MRz
1 1 2.517347 GHz -9.44 d8m nds 26.00 dB 1 1 2.519917 GHz -9.22 d8m nds 26.00 dB
T2 1 2.552521 GHz -8.62 dam Q factor 719 T2 1 2.550187 GHz -8.53 dam Q factor 83.8
w
[ )8 T Reedy WA e /] ( ) T e R e y)

Date: 21 AUG.2018 14:30.22

Highest Channel / 15MHz+20MHz

Highest Channel / 20MHz+10MHz

Date: 21.AUG.2018 15:31:50

(oo ) | (e e &
Ref Level 35.50 dBm  Offset .50 db w RBW 1 MHz Ref Level 35.50 dBm  Offset 5.50 dB w RBW 1 MHz
o Att 40dB @ SWT 1ms @ VBW 3 MHz Mode Sweep o Att 40 d8 & SWT 1ms @ VBW 3 MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
= MIL1] 17.67 dbm| MiL1] 16.25 dbm
20 2.5434780 GHz| = 2.5450120 GHz|
» M1 nds 26.00 dB)| i ndB 26.00 dB)|
20 wX Bw 34.965000000 MHz &0 1 Bw 30.330000000 MHz
- i Dbk i .0 fagtor e 2.7 - BN M AR AR ot .r,umm\.,.m»w 83.9
/ \ I |
0d 1 0d -
] { { !
-10d A -10d 'i
Lo telaom i digtind sped y o idiicsohiptestoty \
L0 TR U gl T e—
-a0d a0 d
40 -40
-50 -50
-60 -60
CF 2.55145 GHz 1001 pts Span 70.0 MHz CF 2.5573 GHz. 1001 pts Span 60.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | vY-value | Function | Function Result
ML 1 2,543478 GHz 17.67 dBm nde down 34,965 MHz ML 1 2,545012 GHz 16.25 dBm ndB down 30,33 MH2
T1 1 2.535016 GHz -8.94 dbm nds 26.00 d8 T1 1 2.539857 GHz -8.43 dam nds 26.00 d8
T2 1 2.569981 GHz -7.57 dem Q factor 72.7 T2 1 2.570187 GHz -10.34 dam q factor 83.9
— -
( Ready [CIETTTTTN ) 4 L JU J Ready [CCETTTTON ) 4

Date: 21.AUG.2018 14:38:42
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG880204C

LTE Band 7

16QAM

Lowest Channel / 20MHz+15MHz

Lowest Channel / 20MHz+20MHz

Spectrum . Spectrum L
Ref Level 35.50 dBm  Offset 5.50 db w RBW 1 MHz RefLevel 35.50 dBm  Offset 5.50 dB w RBW 1 MHz
o Att 40dB @ SWT 1ms @ VBW 3MHz Mode Sweep o Att 40d8 @ SWT 1ms @ VBW 3MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
[@ 17k Max [@1Pk Max
MiL1] 16.67 dbm)| i1l 16.56 dBm
=0 2.5037950 GHz| % 2.5030370 GHz|
. M nds 26.00 d8| N nd 26.00 d8|
20 B 35.245000000 MHz| b Bw 40.040000000 MHz|
- i T bt 71.0] - by AWy | 0 fackade 62.5)
72 o T
0 \J! 0 -
-10 -10 {
y L’M e ,‘ 20 + H ]*L.m. I
roTmpe S, AP RNyl
Lt
40 -40
s0d -50 d
-60 d -60
CF 2.51855 GHz 1001 pts Span 70.0 MHz CF 2.5199 GHz 1001 pts Span 80.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |__Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result
ML T 2,503795 GHz 16.67 dem nde _down 35,245 MHZ ML i 2503037 GHz 16.56 dBm nd8 down 40,04 MHz
T1 L 2.499809 GHz -10.01 dBm nds 26,00 d8 T1 1 2.49984 GHz -10.84 dBm nd8 26.00 d8
T2 1 2.535053 GHz -9.63 dem Q factor 71.0 T2 1 2.53988 GHz -8.01 dem q factor 62.5
Y ~
( )i ] Ready [T ) 4 L U J Ready [T ) 4
Date: 21 AUG.2018 15:36:08 Date: 21 AUG.2018 14:00:48
Spectrum o Spectrum L
Ref Level 35.50 dBm  Offset 5.50 db w RBW 1 MHz Ref Level 35.50 dBm  Offset 5.50 dB w RBW 1 MHz
o Att 40dB @ SWT 1ms @ VBW 3MHz Mode Sweep o Att 40d8 @ SWT 1ms @ VBW 3MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
@17k Max [@ 17k Max
MIL1] 16.14 dbm)| i1l 16.43 dBm
Ed 2.5253810 GHz| 0 2.5274080 GHz|
. i nds 26.00 d8| . nd 26.00 d8|
20 Y Bw 35.245000000 MHz| . I Bw 40.040000000 MHz|
¥ - b SRCHOR b 71.7 J Conil ikie 2.0 BAEEAE et 63.1
10 ¥ T 10
] v ]
0 | 0
: |
-10 f -10 ]
il of T J \.. "
ey we e Y ﬁmw o P L AT g
-30 df -30
-40 -40
S0 d -50 d
-60 d -60 d
CF 2.53615 GHz 1001 pts Span 70.0 MHz CF 2.535 GHz 1001 pts pan 60.0 MHz
Marker Marker
Type | Ref | Tre | X-value ] Y-value |__Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result
ML T 2525381 GHz 16.14 dem nde down 35,245 MHz ML i 2.527408 GHz 16.43 dém nd8 down 40,04 MHz
T1 L 2.517409 GHz -10.46 dBm nds 26,00 d8 T1 1 2.51494 GHz -10.77 dBm nd8 26.00 d8
T2 1 2.552653 GHz -8.02 dém Q factor 71.7 T2 1 2.55498 GHz -8.32 dém Q factor 63.1
38
( )i ] Ready CCCCTTTTT ) 4 L JU J Ready [T ) 4

Date: 21 AUG.2018 15.39:43

Date: 21.AUG.2018 13:53:01

Highest Channel / 20MHz+15MHz

Highest Channel / 20MHz+20MHz

Spectrum . Spectrum Y
Ref Level 35.50 GBm  Offset 5.50 dB w RBW 1 MHz Ref Level 35.50 GBm  Offset 5.50 db w RBW 1 MHz
o Att 40dB @ SWT 1ms @ VBW 3 MHz Mode Sweep o Att 40 d8 & SWT 1ms @ VBW 3 MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
= MiL1] 16.36 dBm| MIL1] 16.90 dBm
20 2.5456 780 GHz| = 2.5326770 GHz|
. nds 26.00 d8| nds 26.00 d8|
20 TR Bw 35.105000000 MHZ] b A Bw 40.120000000 MHZ|
A A Lty ARG by 72.5 el o ring Qfactor, o 63.1
10 i 4 10 ] - ¢
{ Y \‘ | x ry \
od l \ i ‘g ) &
\
| gl o miaol o) | F7 L) nl}ﬂh\mﬂl L
e o ; T
AN AT A i Prndaay P |
-30 df -30 di
40 -40
-50 -50
-60 -60
CF 2.55365 GHz 1001 pts Span 70.0 MHz CF 2.5501 GHz 1001 pts Span 00.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | v-value | Function | Function Result
ML 1 2.545678 GHZ 16.35 dbm nds down 35.105 MHz ML 1 2.532677 GHZ 16.90 dém | nde down 40.12 MHz
T1 1 2.534979 GHz -10.41 dBm nds 26.00 d8 1 1 2,52996 GHz -10.38 dBm nds 26.00 d8
T2 1 2,570084 GHz -9.98 dam Q factor 72.5 T2 1 2,57008 GHz -9.02 dam Q factor 63.1
— ——
( Ready WRNENRNED M8 4 L JU ] Ready [CCETTTTON ) 4

Date: 21.AUG.2018 15.43:57

Date: 21.AUG.2018 13.46:28
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wamranas. FCC RADIO TEST REPORT Report No. : FG880204C

LTE Band 7

64QAM

Lowest Channel / 10MHz+20MHz Lowest Channel / 15MHz+5MHz

Spectrum
Ref Level 35.50 dBm  Offset 5.50 db w RBW 1 MHz

o At 40dB @ SWT 1ms @ VBW 3 MHz Mode Sweep
SGL Count 100/100

[@1F% Max

MIL1] 18.09 dBm

2.5043680 GHz|
nds 26.00 dB|
Bw 30.150000000 MH_Z|
QSAGAM it 83.1

/(»,.v.lvm,. ——y

-60 i

CF 2.5127 GHz 1001 pts Span 60.0 MHz
Marker
Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
M1 1 2,504368 GHz 18.09 dBm nde down 30,15 MHz
T1 1 2.499873 GHz -7.72 dem nds 26.00 d8
T2 1 2.530023 GHz -8.11 dem Q factor 83.1
38

Ready 4

Date: 21.AUG.2018 14:07:10

Middle Channel / 10MHz+20MHz Middle Channel / 15MHz+5MHz

Spectrum
Ref Level 35.50 dém Offset 5.50 d& w RBW 1 MHz

jo Att 40dB & SWT 1ms @ VBW 3 MHz Mode Sweep
SGL Count 100/100

@ 1Pk Max

MI[1] 18.25 dbm

2.5248860 GHz

M nde 26.00 d8|

,wwhl...,r b Bw 30.030000000 MH2|
Y

ii b L. AP 84.1

o f‘ [\
a0d Y ;

Sl nuu/ﬂA i
-3 damnos A o e

-60

CF 2.5328 GHz 1001 pts Span 60.0 MHz
Marker
Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
M1 1 2524888 GHz 18.25 dBm nde down 30,03 MHz
T1 1 2.519973 GHz -7.15 dBm nds 26.00 d8
T2 1 2,550003 GHz -8,50 dém Q factor 84.1

Ready 4

Date: 21.AUG.2018 14:08:36

Highest Channel / 10MHz+20MHz Highest Channel / 15MHz+5MHz

Spectrum

Ref Level 35.50 dBm  Offset 5.50 db w RBW 1 MHz

lo Att 40dB @ SWT 1ms @ VBW 3 MHz  Mode Sweep
SGL Count 100/100

[@ 1Pk Max

M1[1] 18.46 dBm|

2.5425500 GHz
nds 26.00 dB|
Bw 20.970000000 MH¢|
Qfacter 84.8)

[ - e

et

B . rshitrundoigin bt/

4 M g
30d
-40
-50
-60 df
CF 2.5528 GHz 1001 pts Span 60.0 MHz
Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
M 1 254255 GHz 18.45 dBm nde down 29,97 MHz
T1 1 2.539973 GHz -7.11 dém nds 26.00 d8
T2 1 2569943 GHz -8.12 dem Q factor 84.8
—
( )i ] Ready [LITTTITE ) 4

Date: 21.AUG.2018 14:22:34

TEL : +86-512-57900158 Page Number : A7-10 of 70
FAX : +86-512-57900958




somranas. FCC RADIO TEST REPORT Report No. : FG880204C

LTE Band 7

64QAM

Spectrum . Spectrum L
Ref Level 35.50 dBm  Offset 5.50 db w RBW 1 MHz RefLevel 35.50 dBm  Offset 5.50 dB w RBW 1 MHz
o Att 40dB @ SWT 1ms @ VBW 3MHz Mode Sweep o Att 40d8 @ SWT 1ms @ VBW 3MHz  Mode Sweep
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max (@ 1Pk Max
mi[1] 17.21 dBm)| Mi[1] 16.93 dBm)|
Ll 2.5077560 GHz| ol 2.501 0 GHz|
- nds 26.00 d8| boa M1 nds 26.00 d8|
Bw 25.524000000 MHZ| Bw 30.869000000 MHZ|
" .».unk«m»’ A gl \,,.M“MQ%!\‘W”‘L 98.2] » p wa«nw,««.».u-.m-‘u\ S f R - 81.0|
! T f %
0 0 | \
-10 -10 ‘\
0, L bl ALt 0 Mclal T FOT—
R R
-30 -30
-40 -40
-50 di sod
-60 di -60
CF 2.5135 GHz 1001 pts Span 50.0 MHz CF 2.515 GHz 1001 pts Span 60.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |__Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result
ML T 2507756 GHz 17.21 dem nde down 25,524 MHz ML 1 2.501933 GHz 16.93 dém nd8 down 30,860 MHZ
T1 L 2.499614 GHz -10.08 dBm nds 26.00 d8 T1 1 2499535 GHz -9.64 dBm nd8 26.00 d8
T2 1 2.525138 GHz -7.82 dBm Q factor 98.2 T2 1 2.530405 GHz -7.41 dem q factor 81.0
( )i ] Ready TRARRANED 4 L JU J Ready [T ) 4
Date: 21 AUG.2018 15:49.35 Date: 21 AUG.2018 14:44:58
Spectrum o Spectrum L
Ref Level 35.50 dBm  Offset 5.50 db w RBW 1 MHz Ref Level 35.50 dBm  Offset 5.50 dB w RBW 1 MHz
o Att 40dB @ SWT 1ms @ VBW 3MHz Mode Sweep o Att 40d8 @ SWT 1ms @ VBW 3MHz  Mode Sweep
SGL Count 100/100 SGL Count 100/100
@17k Max [@1Pk Max
mi[1] 16.86 dBm)| Mi[1] 17.18 dBm)|
El D GHz| el 2.5299050 GHz|
. m nds 26.00 d8| . ndB 26.00 d8|
20 TP TP L Bw 25.624000000 MHz| . Bw 30.869000000 MHZ|
IR ST e ” . , A o
ic e bt indiy, 98.8| 1o gl AR AR 0 ‘\ 82.0
o T o
X e
-10 T -10 {
sl galud TTRTON] S dyul My
Pl | 2R Aep Seon
-30 df -30
-40 -40
50 di -sod
-60 d -60 di
GCF 2.5361 GHz 1001 pts Span 50.0 MHz CF 2.535 GHz 1001 pts pan 60.0 MHz
Marker Marker
Type | Ref | Tre | X-value ] Y-value |__Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result
ML T 2531555 GHz 16.86 dBm nde down 25,624 MHZ ML i 2529905 GHz 17.18 dém nd8 down 30,869 MHZ
T1 L 2.522164 GHz -9.40 dBm nds 26.00 d8 T1 1 2519595 GHz -9.27 dam nd8 26.00 d8
T2 1 2.547788 GHz -8.81 dém Q factor 98.8 T2 1 2.550465 GHz -10.30 dém Q factor 82.0
( )i ] Ready CCCCTTTTT ) 4 L JU J Ready [T ) 4
Date: 21 AUG.2018 15:61:47 Date: 21 AUG.2018 14:46:18
Specrm = | (e e @
Ref Level 35.50 dBm  Offset 5.50 db w RBW 1 MHz Ref Level 35.50 dBm  Offset 5.50 db w RBW 1 MKz
o Att 40dB @ SWT 1ms @ VBW 3 MHz Mode Sweep jo Att 40 d8 & SWT 1ms @ VBW 3 MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
= MIL1] 17.16 dbm| MiL1] 17.38 dbm
20 2.5503080 GHz| = 2.5458890 GHz|
20 M1 ndg 26.00 dB)| - M ndB 26.00 dB)
X i Bw 25.724000000 MHz| 3 J‘ Bw 30.929000000 MHZ|
- - N . 99.1 - sl Mladibioly, | | b na QAR S 82.3
\ 7 ¥
o \ i J
\ f
10 di 1 10 di ’\x
g, Lt TN \4. " - R Lo N T
P Lo o x.
QUL TIPS TRTTTWTER E T "
-30 di -30 di
40 -40
-50 -50
-60 -60
CF 2.5587 GHz 1001 pts Span 50.0 MHz CF 2.555 GHz 1001 pts Span 60.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | vY-value | Function | Function Result
ML 1 2,550308 GHz 17.18 dBm nde down 25,724 MHZ ML 1 2,545889 GHz 17.38 dBm ndB down 30,929 MHZ
T1 1 2.544664 GHz -6.37 dem nds 26.00 d8 T1 1 2.539476 GHz -11.77 dam nds 26.00 d8
T2 1 2.570388 GHz -8.62 dem Q factor 99.1 T2 1 2570405 GHz -10.19 dam q factor 82.3
— -
( Ready [CIETTTTTN ) 4 L )i J Ready [CCETTTTON ) 4
Date: 21 AUG.2018 15:57.46 Date: 21.AUG.2018 14:51:48

TEL : +86-512-57900158
FAX: +86-512-57900958
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG880204C

LTE Band 7

64QAM

Spectrum . Spectrum L
Ref Level 35.50 dBm  Offset 5.50 db w RBW 1 MHz RefLevel 35.50 dBm  Offset 5.50 dB w RBW 1 MHz
o At 40dB @ SWT 1ms @ VBW 3MHz Mode Sweep o Att 40d8 @ SWT 1ms @ VBW 3MHz  Mode Sweep
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max (@ 1Pk Max
| MIL1] 17.70 dbm)| M1l 16.20 dbm
=0 | 124340 GHz| % 2.5086890 GHz|
. M nds 26.00 d8| . o ndB 26.00 d8|
20 = Bw 35.105000000 MHz| b Y Bw 30.210000000 MHZ|
- s W FRTIRY 1177 N 71.3 - il A L w‘wmmmﬂw 83.0
/ V / \
o T o
"] ] ¥
10 I‘f -10 Y t
L sl 20 Ak L s SRS Y
AT T Teheuyl] et s e
-30
40 -40
sod -50 d
-60 d -60
CF 2.51635 GHz 1001 pts Span 70.0 MHz CF 2.5172 GHz 1001 pts Span 60.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |__Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result
ML T 2.502434 GHz 17.70 dem nde down 35,105 MHz ML i 2.508689 GHz 16.20 dém nd8 down 30.21 MHz
T1 L 2.499916 GHz -9.23 dém nds 26.00 d8 T1 1 2.499877 GHz -8.65 dBm nd8 26.00 d8
T2 1 2.535021 GHz -8.32 dem Q factor 71.3 T2 1 2.530087 GHz -9.10 dem q factor 83.0
TR ~
( )i ] Ready [T ) 4 L J1 J Ready [T ) 4
Date: 21 AUG.2018 15:09:35 Date: 21 AUG.2018 14:24:12
Spectrum o Spectrum L
Ref Level 35.50 dBm  Offset 5.50 db w RBW 1 MHz Ref Level 35.50 dBm  Offset 5.50 dB w RBW 1 MHz
o At 40dB @ SWT 1ms @ VBW 3MHz Mode Sweep o Att 40d8 @ SWT 1ms @ VBW 3MHz  Mode Sweep
SGL Count 100/100 SGL Count 100/100
@17k Max [@ 17k Max
mi[1] 17.55 dBm)| Mi[1] 16.43 dBm)|
El 526/ 0 GHz| el 2.5257920 GHz|
. I nds 26.00 d8| . 4 nd 26.00 d8|
. : = B 35.035000000 MH| b v Bw 30.330000000 MHz
" i it i L O BEOE 72.1 - Jrtapp st Ao '”\'v*"“h"*"“"""""v 83.3]
| v i
o 4‘ o —'
-10 -10 i 1
B . th . . P o \me.«-»wt..m ly
el S iy R Laso
-30 df -30
-40 -40
S0 d -50 d
-60 d -60 d
CF 2.53385 GHz 1001 pts Span 70.0 MHz CF 2.5373 GHz 1001 pts Span 60.0 MHz
Marker Marker
Type | Ref | Tre | X-value ] Y-value |__Function | Function Result Type | Ref | Tre | X-value | Y-value |__Function | Function Result
ML T 2526857 GHz 17.55 dem nde down 35.035 MHz ML i 16.43 dém nd8 down 30.33 MHz
T1 L 2.517486 GHz -7.51 dem nds 26.00 d8 T1 1 -6.70 dBm nd8 26.00 d8
T2 1 2.552521 GHz -7.32 dem Q factor 72.1 T2 1 2.550187 GHz -9.16 dem q factor 83.3
m
( )i ] Ready CCCCTTTTT ) 4 L J1 J Ready [T ) 4
Date: 21 AUG.2018 15:18:14 Date: 21 AUG.2018 14:31:34
Spectrum . Spectrum Y
Ref Level 35.50 dBm  Offset .50 db w RBW 1 MHz Ref Level 35.50 dBm  Offset 5.50 dB w RBW 1 MHz
o Att 40dB @ SWT 1ms @ VBW 3 MHz Mode Sweep jo Att 40 d8 & SWT 1ms @ VBW 3 MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
= MIL1] 17.17 dbm| MiL1] 16.99 dbm
20 2.5448070 GHz| = 2.5451920 GHz|
. th nds 26.00 d8| " nd8 .00 dg)|
® PR / By 35.035000000 MHZ| &0 Bw 30.210000000 MHZ|
- J S FN""‘u\ Lol oa R anay it 72.6| - it s e e e Tt e 84.3
[ | '\ Y
04 J o N
! g
-10 di 4 10 di YI
ki ") T\, I vl
T
% RET whitoiing.] Whnvmavongy, b
-a0d a0 d
-40 -40
-50 -50
-60 -60
CF 2.55145 GHz 1001 pts Span 70.0 MHz CF 2.5573 GHz. 1001 pts Span 60.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | v-value | Function | Function Result
ML 1 2,544807 GHz 17.17 dBm nde down 35,035 MHz ML 1 2,545192 GHz 16,99 dBm ndB down 30,21 MH2
T1 1 2534947 GHz -10.86 dBm nds 26.00 d8 T1 1 2539977 GHz -8.37 dam nds 26.00 d8
T2 1 2.569981 GHz -9.86 dam Q factor 72.6 T2 1 2.570187 GHz -8.31 dam q factor 84.3
— _———
( )i Ready  WRMANNNRY W6 4 L )i J7 Ready T RENNNNED W8 4
Date: 21.AUG.2018 15:3231 Date: 21.AUG.2018 14:36:56

TEL : +86-512-57900158
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somranas. FCC RADIO TEST REPORT Report No. : FG880204C

LTE Band 7

64QAM

Spectrum . Spectrum L
Ref Level 35.50 dBm  Offset 5.50 db w RBW 1 MHz RefLevel 35.50 dBm  Offset 5.50 dB w RBW 1 MHz
o At 40dB @ SWT 1ms @ VBW 3MHz Mode Sweep o Att 40d8 @ SWT 1ms @ VBW 3MHz  Mode Sweep
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max (@ 1Pk Max
mi[1] 16.07 dBm)| Mi[1] 16.12 dBm)|
Ll 2 7250 GHz| ol 2.5052750 GHz|
. nds 26.00 d8| . i nd 26.00 d8|
20 Bw 35.175000000 MHz| b Y Bw 40.040000000 MHz|
> Lyl W 71.5) [ UM, Lo DRI b iy, 62.6
10 7 \ f =X 10 17 k
N |
g \J 0 J 5
-10 ‘[} -10 i
20 et b e . J 1 ;
P PP i) e et VRAADAL ol yefns
Sod Jptl
-40 -40
sod -50 d
-60 d -60
CF 2.51855 GHz 1001 pts Span 70.0 MHz CF 2.5199 GHz 1001 pts Span 80.0 MHz
arker Marker
Type | Ref | Tre | X-value | Y-value |__Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result
ML T 2513725 GHz 16.07 dem nde down 35,175 MHz ML i 2.505275 GHz 16.12 dém nde down 40.04 MHz
T1 L 2.499879 GHz -9.91 dém nds 26.00 d8 T1 1 2.49992 GHz -10.14 dBm nd8 26.00 d8
T2 1 2.535053 GHz -7.87 dem Q factor 715 T2 1 2.53996 GHz -10.83 dem q factor 62.6
TR ~
[ )i ] Ready [T ) 4 L J1 J Ready [T ) 4
Date: 21 AUG.2018 15:35:23 Date: 21 AUG.2018 136758
Spectrum o Spectrum L
Ref Level 35.50 dBm  Offset 5.50 db w RBW 1 MHz Ref Level 35.50 dBm  Offset 5.50 dB w RBW 1 MHz
o At 40dB @ SWT 1ms @ VBW 3MHz Mode Sweep o Att 40d8 @ SWT 1ms @ VBW 3MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
@17k Max [@ 17k Max
mi[1] dBm| Mi[1] 16.38 dBm)|
El 10 GHz| 30 2.5304450 GHz|
. i nds 26.00 d8| . nd 26.00 d8|
20 3 T B 35.315000000 MHz| . Bw 40.200000000 MHz|
P b . A AR ACH " 71.8] i Ak . Q factor) L 62.9
10 l/ \‘/ 1 10 y\
P J \ d /
]
vr L. Tk H
-10 J L -10 #
. st LYV WY 20 .I L ;
el iy oy e T RS e ey
-30 df 30
-40 -40
S0 d -50 d
-60 d -60 d
CF 2.53615 GHz 1001 pts Span 70.0 MHz CF 2.535 GHz 1001 pts pan 60.0 MHz
Marker Marker
Type | Ref | Tre | X-value ] Y-value |__Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result
ML T 2.535031 GHz 16.59 dem nde down 35,315 MHz ML i 2530445 GHz 16.38 dem nde down 40.2 MHz
T1 L 2.517339 GHz -9.39 dem nds 26.00 d8 T1 1 2.51494 GHz -11.23 dam nd8 26.00 d8
T2 1 2.552653 GHz -10.14 dBm Q factor 718 T2 1 2.55514 GHz -13.31 dem q factor 62.9
m
[ )i ] Ready CCCCTTTTT ) 4 L J1 J Ready [T ) 4
Date: 21 AUG.2018 15:40.43 Date: 21 AUG.2018 13:86:16
(Srearon e G =
Ref Level 35.50 dBm  Offset .50 db w RBW 1 MHz Ref Level 35.50 dBm  Offset 5.50 dB w RBW 1 MHz
o Att 40dB @ SWT 1ms @ VBW 3 MHz Mode Sweep o Att 40 d8 & SWT 1ms @ VBW 3 MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
= MIL1] 16.71 dbm| MiL1] 16.20 dbm
20 2.5402230 GHz| = 2.5395510 GHz|
» it nds 26.00 dB)| o nds 26.00 d8|
20 i Bw 35.315000000 MHz &0 914 Bw 40.120000000 MHZ|
- LRI LW Y W Q.o 71.9) W ISR Ap i g, fagtor 63.3
X ] U/
. v ; ] [
0 0
{ J
-10 di ¥ .10 dl §
o Sl | g bttt yd/‘.“tr
k i T & ool
s ka‘mw 9 i, JJ,“MMW
30d 30 d
40 -40
-50 -50
-60 60
CF 2.55365 GHz 1001 pts Span 70.0 MHz CF 2.5501 GHz 1001 pts Span 80.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | v-value | Function | Function Result
ML 1 2,540223 GHz 16.71 dBm nde down 35,315 MHz ML 1 2,539551 GHz 16.28 dBm ndB down 40,12 MHz
1 L 2.534839 GHz -7.04 dBm nds 26.00 d8 T1 1 2.52996 GHz -10.03 d8m nds 26.00 d8
T2 1 2.570153 GHz -9.98 dem Q factor 71.9 T2 1 2.57008 GHz -10.14 dBm q factor 63.3
— e ——
( Ready [CIETTTTTN ) 4 L )i J Ready [CCETTTTON ) 4
Date: 21.AUG.2018 15:42:44 Date: 21.AUG.2018 13.45:08
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG880204C

Occupied Bandwidth

Mode | LTE Band 7 : 99%0BW(MHz)
QPSK
BW 10MHz+20MHz 15MHz+5MHz 15MHz+10MHz 15MHz+15MHz
Lowest CH 28.17 23.63 28.77
Middle CH 28.17 23.58 28.65
Highest CH 28.11 23.58 28.65
BW 15MHz+20MHz 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz
Lowest CH 32.94 28.11 33.01 37.72
Middle CH 32.80 28.11 32.87 37.72
Highest CH 33.01 28.17 32.94 37.80
Mode LTE Band 7 : 99%0BW(MHz)
16QAM
BW 10MHz+20MHz 15MHz+5MHz 15MHz+10MHz 15MHz+15MHz
Lowest CH 28.17 23.58 28.65
Middle CH 28.05 23.53 28.59
Highest CH 28.11 23.53 28.65
BW 15MHz+20MHz 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz
Lowest CH 32.87 28.17 33.01 37.80
Middle CH 32.87 28.05 32.80 37.72
Highest CH 32.87 28.11 33.01 37.72
Mode LTE Band 7 : 99%0BW(MHz)
64QAM
BW 10MHz+20MHz 15MHz+5MHz 15MHz+10MHz 15MHz+15MHz
Lowest CH 28.17 23.63 28.77
Middle CH 27.99 23.53 28.65
Highest CH 28.11 23.53 28.65
BW 15MHz+20MHz 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz
Lowest CH 32.87 28.11 33.01 37.64
Middle CH 32.87 28.17 32.80 37.72
Highest CH 32.87 28.17 32.80 37.72
TEL : +86-512-57900158 Page Number : A7-14 of 70

FAX: +86-512-57900958




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG880204C

LTE Band 7

QPSK

Spectrum2  (® &
Ref Level 35.50 dBm  Offset 5.50 db & RBW 1 MHz
o Att 40d8  SWT 1ms @ VBW 3MHz Mode Sweep
SGL Count 100/100
@ 1Pk Max
M1[1] 17.90 dBm|
30 2.5058070 GHz|
M Occ Bw 28.171828172 MHz|
20d ¥
ic F I\ P TR TCLTRY L
o J ‘\
{ \
-10 di f L
P LT O Mg Ak
3l
-30
-40
-50 di
60d
CF 2.5127 GHz 1001 pts Span 60.0 MHz
Marker
Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
M1 1 2505807 GHz 17.90 dBm
T1 1 2.5007719 GHz 13.69 dBm Oce Bw 28.171828172 MHz
T2 1 2.5289438 GHz 8.54 dBm
38
L JL J Ready 4
Date: 21.AUG.2018 14:04:29
Spectrum2  (® 'T-‘f'
Ref Level 35.50 dBm  Offset 5.50 db & RBW 1 MHz
o Att 40d8  SWT 1ms @ VBW 3MHz Mode Sweep
SGL Count 100/100
@ 1Pk Max
M1[1] 18.56 dBm|
30 2.5219510 GHz|
#1 occ Bw 28.171828172 MHZ|
20d ¥
T e -
10 L TR R TNV, R RTINS N
A%
/ \
o \
T
# |
Lupgphuraripibatoct it iy
ek
-30
-40
-50 di
60d
CF 2.5328 GHz 1001 pts Span 60.0 MHz
Marker
Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
ML 1 2521951 GHz 18.56 dBm
TL 1 2.520812 GHz 10.83 dBm Oce Bw 28.171828172 MHz
T2 1 2.5489938 GHz 10.15 dBm
L J1 J Ready 4
Date: 21 AUG.2018 14:16:45
Spectrum2 (X
Ref Level 35.50 dBm  Offset 5.50 db & RBW 1 MHz
o Att 40de  SWT 1ms @ VBW 3 MHz Mode Sweep
SGL Count 100/100
@ 1Pk Max
MIL1] 19.05 dbm)|
20 2.5417710 GHz|
M Occ Bw 28.111888112 MH2|
20
'qu-\.. v Re—
\ dadnlarund Jnhjasiod
10
W X
|
od
T \
\
-10d | "
/
T e st \
e OETITRREY T S
30 di
-40
-50
-60 di
CF 2.5528 GHz 1001 pts Span 60.0 MHz
Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
M 1 2,541771 GHz 19.05 dBm
T1 1 2,540812 GHz 11,22 dém Occ Bw 28.111888112 MHz
T2 1 2.5689239 GHz 9.05 dBm
—
L JU J vy [LITTTITE ) 4
Date: 21.AUG.2018 14:19:50

TEL : +86-512-57900158
FAX: +86-512-57900958
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG880204C

LTE Band 7

QPSK

Lowest Channel / 15MHz+10MHz

Lowest Channel / 15MHz+15MHz

Spectrum2  (® o Spectrum2 () 9
Ref Level 35.50 dBm  Offset 5.50 db & RBW 1 MHz Ref Level 35.50 dim  Offset 5.50 db & RBW 1 MHz
o At 40de  SWT 1ms @ VBW 3 MHz Mode Sweep fo At 40d8  SWT 1ms @ VBW 3MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max (@ 1Pk Max
mi[1] 17.55 dBm)| Mi[1] 17.42 dBm)|
Ll 2 J060 GHz| ol 2.5033720 GHz|
Oce Bw 23.626373626 MHzZ| i Occ By 28.771228771 MHz|
204 20d
100 R e 1 erun et it N I——
10 7 T 10 3 T
/ \ |
/ 1
0 T 0
0 # ) 0
10d 10 di
] Wy /
0 M e OO P kbt
| 30,50 2
-30 -30
-40 -40
s0d -50 d
-60 d -60
CF 2.5135 GHz 1001 pts Span 50.0 MHz CF 2.515 GHz 1001 pts Span 60.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |__Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
ML T 2.507306 GHz 17.55 dem ML i 2.503372 GHz 17.42 dBm
T1 L 25005629 GHz 10.55 dBm Oce Bw 23.626373626 MHz T1 1 25005544 GHz 9.98 dem Occ Bw 28.771228771 MHz
T2 1 2.5241893 GHz 9.90 dBm T2 1 2.5293257 GHz 10.13 dem
—_
~
L )i ] Ready [T ) 4 L U J Ready [T ) 4

Date: 21 AUG.2018 15.47.47

Date: 21 AUG.2018 14.42.48

Middle Channel / 15MHz+10MHz

Middle Channel / 15MHz+15MHz

Spectrum2  (® o Spectrum2 (X Y
Ref Level 35.50 dBm  Offset 5.50 db & RBW 1 MHz Ref Level 35.50 dBm  Offset 5.50 db & RBW 1 MHz
o Att 40d8  SWT 1ms @ VBW 3 MHz Mode Sweep fo At 40d8  SWT 1ms @ VBW 3MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
@17k Max [@1Pk Max
| Mi[1] 17.96 dBm| M1[1] 17.83 dBm|
Ed | 61600 GHz, 0 2.5296650 GHz|
M1 Oce Bw 23576 MHZ| 1 Occ By 1348651 MHz
204 204 - v
Ak e I o v W B L
10 10
T
o o }(
W . ]
A A AL Shi hdaans TR T e
| z0twe, oo
-30 df -30
-40 -40
S0 d sod
-60 d -60
CF 2.5361 GHz 1001 pts Span 50.0 MHz CF 2.535 GHz 1001 pts pan 60.0 MHz
Marker Marker
Type | Ref | Tre | X-value ] Y-value |__Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
ML 2.52616 GHz 17.96 dem ML i 2.520665 GHz 17.83 dém
T1 L 2.523113 GHz 9.77 dBm Oce Bw 23.576423576 MHz T1 1 25205544 GHz 12.01 dBm Occ Bw 28.651348651 MHz
T2 1 2.5466894 GHz 11.72 dem T2 1 2.5492058 GHz 10.60 dBm
2,8
( )i ] Ready CCCCTTTTT ) 4 L JU J Ready [T ) 4

Date: 21.AUG.2018 15.53.46

Date: 21 AUG.2018 14:48:23

Highest Channel / 15MHz+10MHz

Highest Channel / 15MHz+15MHz

Spectrum?2  (®

(=)

Spectrum2 (X

(7

Ref Level 35,50 dim  Offset 5.50 db & RBW 1 MHz Ref Level 35.50 dbm  Offset 5.50 B & RBW 1 MHz
o Att 40d8  SWT 1ms @ VBW 3MHz Mode Sweep fo Att 40d8  SWT 1ms @ VBW 3 MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
@17k Max (@ 1Pk Max
R MiL1] 1 dBm| i1l 17.97 dBm
o 2.5477610 GHz| e 2.5415130 GHz|
M Occ Bw 23.576423576 MHZ] Occ Bw 28.651348651 MHZ|
20d ¥ 20
g ) g £l ovvnd i, T
10 i R it - N I e e
f
J \
od f od
/ f \
-10d % -10d ]’
o h »
" sl ) N o o 1 1
R T e ey
-30 di -30 di
-40 -40
-50 50
-60 di -60 di
CF 2.5587 GHz 1001 pts Span 50.0 MHz CF 2.555 GHz 1001 pts Span 60.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 2.547761 GHz 17.39 dBm ML 1 2.541513 GHz 17.97 dém
TL 1 2.5457629 GHz 9.58 dBm Oce Bw 23.576423576 MHZ TL 1 2.5405544 GHz 9.77 dem Oce Bw 28.651348651 MHz
T2 1 2.5693394 GHz 10.13 dBm T2 1 2.5692058 GHz 11.19 dém
—
L Ready [CIETTTTTN ) 4 L J1 J Ready [CCETTTTON ) 4

Date: 21.AUG.2018 15:55.45

Date: 21.AUG.2018 14:49.35

TEL : +86-512-57900158
FAX: +86-512-57900958
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG880204C

LTE Band 7

QPSK

Lowest Channel / 15MHz+20MHz

Lowest Channel / 20MHz+10MHz

Spectrum2  (® o Spectrum2 () 9
Ref Level 35.50 dBm  Offset 5.50 db & RBW 1 MHz Ref Level 35.50 dim  Offset 5.50 db & RBW 1 MHz
o Att 40de  SWT 1ms @ VBW 3 MHz Mode Sweep o Att 40d8  SWT 1ms @ VBW 3MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max (@ 1Pk Max
Mi1] 16.00 dbm)| M1l 17.20 dbm
Ll 39020 GHz| ol 2.5087480 GHz|
M1 Oce Bw 52937 MHZ] 28.111888112 MHz|
204 T — 20d -
vww‘.v«wﬂ\ L M2 pusniinfn - =
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\ /{ \
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[ \ f |
|
-10 ' 10 I
6 el LV y o \wuw-» kavinda, ol
ds TR v
-30d -30
-40 -40
sod -50 d
-60 d -60
CF 2.51635 GHz 1001 pts Span 70.0 MHz CF 2.5172 GHz 1001 pts Span 60.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |__Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
ML 1 2.503902 GHz 18.09 dBm ML i 2.508748 GHz 17.28 dém
T1 L 25009654 GHz 11.75 dBm Oce Bw 32.937062937 MHz T1 1 25009562 GHz 10.54 dBm Occ Bw 28.111888112 MHz
T2 1 2.5339024 GHz 11.08 dem T2 1 2.5290681 GHz 11.00 dém
~
( )i ] Ready TRARRANED 4 L U J Ready [T ) 4

Date: 21 AUG.2018 15.14:38

Date: 21, AUG.2018 14:26:45

Middle Channel / 15MHz+20MHz

Middle Channel / 20MHz+10MHz

Spectrum2  (® o Spectrum2 (X Y
Ref Level 35.50 dBm  Offset 5.50 db & RBW 1 MHz Ref Level 35.50 dBm  Offset 5.50 db & RBW 1 MHz
o Att 40d8  SWT 1ms @ VBW 3MHz Mode Sweep o Att 40d8  SWT 1ms @ VBW 3MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
@17k Max [@ 17k Max
mi[1] 18.26 dBm)| Mi[1] 17.08 dBm)|
El 2 19620 GHz| el 2.5265110 GHz|
Oce Bw 32.797202797 MH| Occ By 28.111888112 MHz|
204 204
M‘"‘W i Jl\nmmﬂ‘wmﬁ‘w\ Jidtanty
10 7 \ 10 %
o o W
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i
_ Lokt ROy, " A AN A
20, e T i
-30 df -30
-40 -40
S0 d -50 d
-60 d -60 d
CF 2.53385 GHz 1001 pts Span 70.0 MHz CF 2.5373 GHz 1001 pts pan 60.0 MHz
Marker Marker
Type | Ref | Tre | X-value ] Y-value |__Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
ML T 2.521962 GHz 18.28 dBm ML i 2.526511 GHz 17.08 dém
T1 L 2.51684654 GHz 11,97 dém Oce Bw 32.797202797 MHz T1 1 25209963 GHz 10.11 dBm Occ Bw 28.111888112 MHz
T2 1 2.5512626 GHz 10.03 dBm T2 1 2.5491082 GHz 10.54 dBm
~
( )i ] Ready CCCCTTTTT ) 4 L JU J Ready [T ) 4

Date: 21 AUG.2018 15.19.38

Date: 21.AUG.2018 14:28:31

Highest Channel / 15MHz+20MHz

Highest Channel / 20MHz+10MHz

Spectrum2 (%) b Spectrum2  (® A
Ref Level 35.50 dBm  Offset 5.50 db & RBW 1 MHz Ref Level 35.50 dBm  Offset 5.50 db & RBW 1 MHz
o Att 40de  SWT 1ms @ VBW 3 MHz Mode Sweep o Att 40d8  SWT 1ms @ VBW 3 MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
= MIL1] 18.09 dbm| MiL1] 17.11 dbm
20 2.5437580 GHz| = 2.5488480 GHz|
M. Occ Bw 33.006993007 MH2| M1 Occ Bw 28.171828172 MHz|
20d T 20 — e
T Jelpmadm Al i, A v " '
v Al Lebpa e I T b
10 7 5 10 i s
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0d ] 0d f T
10 di 7 ~10 di } l‘
L o a1 LU T | e .
-20 T Ny -20
2 PR ST VR Ddithmapi
-a0d a0 d
-40 -40
-50 -50
-60 -60
CF 2.55145 GHz 1001 pts Span 70.0 MHz CF 2.5573 GHz. 1001 pts Span 60.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 2.543758 GHz 18.09 dBm ML 1 2.546848 GHz 17.11 dBm
T1 1 2.5359255 GHz 11.39 dem Occ Bw 33.006993007 MHz T1 1 25409963 GHz 12.29 dBm Occ Bw 28.171828172 MHz
T2 1 2.5689325 GHz 7.71 dem T2 1 2.5691681 GHz 10.47 dBm
— e ——
( Ready WENENNNED O 4 L JU J Ready [CCETTTTON ) 4

Date: 21.AUG.2018 15:30.57
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG880204C

LTE Band 7

QPSK

Lowest Channel / 20MHz+15MHz

Lowest Channel / 20MHz+20MHz

Date: 21 AUG.2018 15.36:56

Spectrum2  (® o Spectrum2 () 9
Ref Level 35.50 dBm  Offset 5.50 0B & RBW 1 MHz Ref Level 35.50 cBm  Offset 5.50 0B & RBW 1 Miz
o Att 40d8 SWT  1ms @ VBW 3MHz Mode Sweep e Att 40d8 SWT  1ms @ VBW 3MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max (@ 1Pk Max
MLl 17.26 dbm)| ) 16.63 dbm|
30 2 02980 GHz| 0 141560 GHz|
Occ Bw 33.006993007 MHz ik oce Bw 77722 MHz]
204 . 204
T A EN P | i
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CF 2.51855 GHz 1001 pts Span 70.0 MHz CF 2.5199 GHz 1001 pts Span 80.0 MHz
Marker Marker
Type | Ref | Tre X-value Y-value Function Function Result Type | Ref | Tre X-value Y-value Function Function Result
f I I i i I f 1 I i i I
ML 1 2.510298 GHz 17.28 dem ML 1 2.504156 GHz 16.63 dem
1 1 2.5009276 GHz 10.92 d8m Oce Bw 33.006993007 MHz 1 1 2.5009589 GHz 10.23 dBm Occ Bw 37.722277722 MHz
T2 1 2.5339346 GHz 13.06 d8m T2 1 2.5386812 GHz 11.53 d8m
TR ~
[ T T Ready  WRNRNAL W y ( )¢ T Ready  WRRMANNN 08 y

Date: 21.AUG.2018 14:01:36

Middle Channel / 20MHz+15MHz

Middle Channel / 20MHz+20MHz

Date: 21, AUG.2018 15.38:56

Spectrum2  (® o Spectrum2 (X Y
Ref Level 35.50 dBm  Offset 5.50 db & RBW 1 MHz Ref Level 35.50 dBm  Offset 5.50 db & RBW 1 MHz
o At 40d8  SWT 1ms @ VBW 3MHz Mode Sweep o Att 40d8  SWT 1ms @ VBW 3MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
@17k Max [@ 17k Max
mi[1] Mi[1] 16.69 dBm)|
El el 2 14120 GHz|
Oce Bw 32.867132867 MHZ| Occ By 277722 MHz|
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CF 2.53615 GHz 1001 pts Span 70.0 MHz CF 2.535 GHz 1001 pts pan 60.0 MHz
Marker Marker
Type | Ref | Tre | X-value ] Y-value |__Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
ML T 2.521395 GHz 17.15 dem ML i 2.523412 GHz 16.69 dBm
T1 L 2.5185276 GHz 9.33 dBm Oce Bw 32.867132867 MHz T1 1 25160589 GHz 11.51 dBm Occ Bw 37.722277722 MHz
T2 1 2.5513948 GHz 10.19 dBm T2 1 2.5537812 GHz 9.31 dém
m
( )i ] Ready CCCCTTTTT ) 4 L J1 J Ready [T ) 4

Date: 21.AUG.2018 13.49:17

Highest Channel / 20MHz+15MHz

Highest Channel / 20MHz+20MHz

Date: 21.AUG.2018 15:45:03

Spectrum2 (%) b Spectrum2  (® A
Ref Level 35.50 dBm  Offset 5.50 db & RBW 1 MHz Ref Level 35.50 dBm  Offset 5.50 db & RBW 1 MHz
o Att 40de  SWT 1ms @ VBW 3 MHz Mode Sweep o Att 40d8  SWT 1ms @ VBW 3 MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
= MIL1] 17.16 dbm| MiL1] 17.12 dbm
20 2.5386850 GHz| = 2.5327570 GHz|
20d Occ Bw 32.937062937 MH2| 20 Occ Bw 37.802197802 MHz|
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CF 2.55365 GHz 1001 pts Span 70.0 MHz CF 2.5501 GHz 1001 pts Span 80.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML 1 2.538685 GHz 17.16 dBm ML 1 2,532757 GHz 17.12 dBm
T1 1 2.5359577 GHz 11.10 dem Occ Bw 32.937062937 MHz T1 1 2.531079 GHz 11,40 dBm Occ Bw 37.802197802 MHz
T2 1 2.5688948 GHz 9.85 dBm T2 1 2.5688812 GHz 8,47 dom
— -
( Ready [CIETTTTTN ) 4 L J1 J Ready [CCETTTTON ) 4
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG880204C

LTE Band 7

16QAM

Lowest Channel / 10MHz+20MHz

Lowest Channel / 15MHz+5MHz

Date: 21 AUG.2018 14:15:00

Spectrum2  (® &
Ref Level 35.50 dBm  Offset 5.50 db & RBW 1 MHz
o At 40d8  SWT 1ms @ VBW 3MHz Mode Sweep
SGL Count 100/100
[@1F% Max
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Marker
Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
ML 1 2.507965 GHz 18.23 dBm
T1 1 2.5007719 GHz 10.33 dBm Oce Bw 28.171828172 MHz
T2 1 2.5289438 GHz .49 dém
L Did ] Ready 4
Date: 21 AUG.2018 14:06:14
Spectrum2  (® 4
Ref Level 35.50 dBm  Offset 5.50 db & RBW 1 MHz
o At 40d8  SWT 1ms @ VBW 3MHz Mode Sweep
SGL Count 100/100
@17k Max
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Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
ML T 2.525068 GHz 18.78 dem
T1 1 2.520812 GHz 10.29 dBm Oce Bw 28.051948052 MHz
T2 1 2.5488639 GHz 7.48 dBm
L JL J Ready /%

Highest Channel / 10MHz+20MHz

Highest Channel / 15MHz+5MHz

Spectrum2 (X

Date: 21, AUG.2018 14:21:20

Ref Level 35,50 dim  Offset 5.50 db & RBW 1 MHz
o Att 40de  SWT 1ms @ VBW 3 MHz Mode Sweep
SGL Count 100/100
@ 1Pk Max
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Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
M 1 2.54279 GHz 18.72 dBm
T1 1 2,540752 GHz 10.55 dém Occ Bw 28.111888112 MHz
T2 1 2.5688639 GHz .87 dBm
—
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